Lakken Smede- & Maskinvaerksted A/S O

Egeve] 41 - 9480 Lakken - TI. 98 99 14 75 - Fax 98 99 24 27 STEYR KOMLER
wwnw.lsm-dlesel.dic - Em@Ism-diesel.dk

Spare parts catalog- Yanmar engines

(A)=6CXM-GTE
(B)=6CXM-GTE2



Fig.1.CYLINDER BLOCK

i JUVATOYD
Fig. I CYLINDER BLOCK

135 —0—SREBLCRAT 87
F{X 10 MOUNT, AIR COOLER
-

86

MRS TR
FIX TO F. 1.PIPE

72 87

np

L
py (1) i ] . <
BHUNo, 115 SHUNo. (1) 9 Bpos1Te SIDE OF FLYWHEEL
Tinc. (1) ~ 45 34

Remarks
(1)SELECTIVE PART:
CERTAIN THE CLASSIFICATION MARK
(A-H), THEN APPLICABILITY
PARTS NUMBER PLACE YOUR ORDER.
(2)ADJUSTMENT
(3)STANDARD

55
56

26106-080142
26106-080162

BOLT M 8X 14 PLATED
BOLT M 8X 16 PLATED

57
58

26106-080222
22131-080000

BOLT M 8X 22 PLATED
WASHER 8

yoors061  1.CYLINDER BLOCK
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 727695-01560 BLOCK ASSY, CYLINDER 1 1
3A 2 127692-01210 LINER, CYLINDER 6 6 1
3B 2 127692-01220 LINER, CYLINDER 6 6 1
3c 2 127692-01230 LINER, CYLINDER 6 6 1
4 2 127610-01691 CONNECTOR 1 1
5 2 144626-11970 PLUG 2 2
6 2 127610-44900 PLUG 2 2
7 2 119620-49290 COCK ASSY 1/4 1 1
8 2 22312-100200 PARALLEL PIN 10X20 2 2
9 2 22351-060016 SPRING PIN 6X16 2 2
10 2 22351-080016 SPRING PIN 8X16 4 4
1 2 23414-120016 GASKET 12 1 1
12 2 23414-250031 GASKET 25 2 2
13 2 23414-360000 GASKET 36 2 2
14 2 23887-120002 PLUG 12,HEX. 1 1
15 2 24311-000240 O-RING 1A P-24.0 1 1
16 2 26216-080452 STUD M 8X 45 PLATED 6 6
17 2 26212-080502 STUD 8X 50 1 1
18 2 26657-080002 CAP NUT M 8 6 6
19 2 27241-180000 PLUG 18 1 1
20 2 27241-300000 PLUG 30 2 2
21 2 27241-300000 PLUG 30 2 2
22 2 27241-350000 PLUG 35 2 2
23 2 27241-350000 PLUG 35 2 2
24 2 27241-350000 PLUG 35 2 2
25 2 27241-350000 PLUG 35 1 1
26 2 27241-500000 PLUG 50 1 1
27 2 22190-080003 SEAL WASER 8 6 6
28 2 26366-080002 NUT M 8 1 1
29 2 22312-100160 PARALLEL PIN 10X16 2 2
30 2 22312-100160 PARALLEL PIN 10X16 2 2
34 2 127695-02070 BOLT 14 14
35 2 127695-02090 MAIN METAL CMP 7 7
38 2 127695-02150 THRUST METAL 4 4
39 2 22312-040080 PIN 4X8,STRAIGHT 4 4
40 2 127695-02400 BUSH 1 1
41 2 127695-02420 BUSH 6 6
42 2 22353-040010 SPRING PIN 4X10 6 6
43 2 23876-010000 PLUG PT1/8,SCREW 1 1
44 2 22137-080000 WASHER 8, POLISHED 6 6
45 2 22190-100003 SEAL WASER 10 6 6
46 1 127610-01402 COVER 1 1
47 1 127675-01410 GASKET, SIDE COVER 2 2
48 1 127692-01450 COVER B CMP 1 1
50 2 127610-03220 JOINT, PIPE 1 1
51 2 127610-03050 WOOL, STEEL 1 1
52 2 127610-03060 SHIELD, OIL 1 1
53 2 127695-03090 BAFFLE 1 1
54 2 127610-03150 SPACER 2 2
2 1 1
2 2 2
2 1 1
2 1 1
1 2 2

59

127610-01751

COVER (A)

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  1.CYLINDER BLOCK

. (A)=6CXM-GTE (D)=
Fig.1.CYLINDER BLOCK (B)=6CXM-GTE2 (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

) 1 JUVATOYD
Fig.

CYLINDER BLOCK 60 127675-01790 PACKING,COVER

2 2

£ 9—D—SRIRLCET 87 61 127610-01770  COVER (B) 11
FLXTO MOUNT, ATR COOLER 62 127675-01800___PACKING,COVER 11
63 727610-01800  COVER ASSY (A) 2 2

PERHECRAG o 65 127610-01841 O-RING (A) 2 2

FIX TO F.1.PIPE 66 727610-01810 COVER ASSY (B) 11

68 127610-01851  O-RING (B) 11

72 87 69 24311-000320  O-RING 1A P-32.0 11

70 26106-080222 BOLT M 8X 22 PLATED 29 29

71 26106-080222 BOLT M 8X 22 PLATED 20 20

72
73

26106-080252 BOLT M 8X 25 PLATED
42215-559130 JOINT

127610-02160 PLATE, THRUST
26013-080182 BOLT M 8X 18
124160-39140 BOLT 10, PIPE JOINT

74
75
76

127610-39370 WASHER
127692-39420 NOZZLE
26911-050052 SCREW M 5X §

v
78
80

127695-01340 GASKET, CYL. HEAD

127695-01350 GASKET, CYL. HEAD
127695-01360 GASKET, CYL. HEAD

81
82
83

84 23297-250081 RETAINER 25X 8

85 124160-01751 CAP, LUB.OIL SUPPLY
86 127672-03090 HOSE,BREATHER

87 23000-035000 CLAMP 35

88 26106-080142 BOLT M 8X 14 PLATED
89 26366-080002 NUT M 8

90 127672-03110 PIPE , BREATHER

91 122780-03260 CONNECTOR

92 119575-59300 PROTECTOR (FOT

93 26226-080182 STUD M 8X 18 PLATED
94 26366-080002 NUT M 8

9% 127695-02250 MAIN METAL U.25

127695-02270 THRUST METAL
127695-02260 MAIN METAL U.0.5
127695-02280 THRUST METAL

98
100
103

RlrrRrlrPrRrIPRrRrIPRrRRrIPRrRrIPRrRRErIdVNRER[IEPRERRPERrRRIEP RN YRR PR

NNy NN NN RrRrIdMERIRPRRIMOMNo oo NRIR ©
NNy NN NN R RrIdMERIRPRRIMOMNNo o o|o NERIR ©

105 121750-59890 CLAMP 140

np

L
py (1) i ] . <
BHUNo, 115 SHUNo. (1) 9 Bpos1Te SIDE OF FLYWHEEL
Tinc. (1) ~ 45 34

Remarks
(1)SELECTIVE PART:
CERTAIN THE CLASSIFICATION MARK

(A-H), THEN APPLICABILITY
PARTS NUMBER PLACE YOUR ORDER.
(2)ADJUSTMENT

(3)STANDARD .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061 yoors061  2.GEAR HOUSING

. A)=6CXM-GTE D)=
FIg.Z.GEAR HOUSING EB;:GCXM-GTEz EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
Frr—2 W ® © O ©® @
Fig. GEAR HOUSING 1 1 72769501610  HOUSING ASSY, GEARS 11
3 2 22312-100220 PARALLEL PIN 10X22 22
4 2 127605-54040 BOLT 6 6
. 5 2 26366-100002 NUT M10 6 6
REFER TO Fig. 1 6 2 22212-100000  SPRING WASHER 10 6 6
7 1 127675-01550 GASKET 11
8 1 727695-01620 COVER ASSY,GEAR CASE 11
10 2 124450-01800 OIL SEAL HTC588012 11
11 2 22212-080000 SPRING WASHER 8 4 4
12 2 26226-080182 STUD M 8X 18 PLATED 4 4
13 2 26366-080002 NUT M 8 4 4
14 1 127675-01560 PACKING 11
15 1 127695-01581 BOLT 11
16 1 127695-01770 BOLT 11
17 1 127610-01950 CASE, BEARING 11
18 1 127675-01890 GASKET, BEARING CASE 11
19 1 129795-42820 OIL SEAL 11
20 1 22190-080003 SEAL WASER 8 2 2
21 1 26013-060122 BOLT M 6X 12 2 2
22 1 22127-080000 WASHER 8 22
23 1 26106-080182 BOLT M 8X 18 PLATED 5 5
24 1 26106-080222 BOLT M 8X 22 PLATED 5 5
25 1 26656-080002 DOMED CAP NUT (M8) 2 2
26 1 26106-080302 BOLT M 8X 30 PLATED 77
27 1 26106-080402 BOLT M 8X 40 PLATED 4 4
28 1 26106-080552 BOLT M 8X 55 PLATED 22
REFER TO Fig.1! 29 1 26106-080752 BOLT M 8X 75 PLATED 5 5
30 1 26106-080852 BOLT M 8X 85 PLATED 1 1
31 1 127675-03240 GASKET 11
32 1 26106-080252 BOLT M 8X 25 PLATED 4 4
33 1 127610-03050 WOOL, STEEL 101
34 1 127695-03202 BREATHER 11
35 1 127695-03221 BAFFLE 11
36 1 22312-100160 PARALLEL PIN 10X16 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  3.FLYWHEEL HOUSING

. (A)=6CXM-GTE (D)=
Fig.3.FLYWHEEL HOUSING (B)=6CXM-GTE2 (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

75471?4-)[:/\'?‘ \/7 727695-01660 HOUSING ASSY, WHEEL

. 1 1 1 1
Fig. FLYWHEEL HOUSING 4 3 23414180000  GASKET 18, ROUND 11
5 3 23887-180002  PLUG 18 11
) 7 2 127687-01670  COVER L=270 T 1
8|HUNo. 1&. BHUNo. (1) #569REHET. 8 2 26106-100142  BOLT M10X 14 PLATED 2 2
Tine. (1) ~ 9 9 2 22312100160 PARALLEL PIN 10X16 4 a4
| 4 10 1 127610-01652  CASE, OIL SEAL T 1
1 1 12767501680  GASKET 11
12 1 127692-01781  SEAL HTCK10513511 11
= 1 22137-100000  WASHER 10,POLISHED 5 5
14 1 22212100000  SPRING WASHER 10 5 5
15 1 24321-001450 _ O-RING 1A G-145.0 11
. 1 26014100402 BOLT M10X40 2 ©
17 1 26014-100452  BOLT ML0X45 3 3
18 1 26106-080182  BOLT M 8X 18 PLATED
I 1 26116-100602  BOLT M1OX 60 PLATED 5 5

REFER TO Fig.]1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  4.LUB.OIL SUMP

. (A)=6CXM-GTE (D)=
Fig.4.LUB.OIL SUMP (B)=6CXM-GTE2 ®)-=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

Fig. 4 ErU’fB)lJé\l\f SUMP 72767501541 PAN, LUB OIL

144626-01651 GASKET, (NON-ASB.)
127610-01720 COVER

26106-100302 BOLT M10X 30 PLATED
127610-89340 FLANGE
135410-01780 PLUG M30

23414-300000 GASKET 30,ROUND
22217-080000 SPRING WASHER 8
26014-080452 BOLT M 8X 45

© 0N o als NP
o Rk P od wWwe
o Rk P od wWwe

=
o

26106-080302 BOLT M 8X 30 PLATED
26116-080802 BOLT M 8X 80 PLATED
26116-081052 BOLT M 8X105 PLATED

PP
[N
N
©
N
©

i
w

127675-01730 GASKET

127675-34050 DIPSTICK, LUB. OIL
22133-080000 WASHER 8

[
I

i
a
P RrRrlkrPRrRrIPRrRNIMONIDNR

aNPF|lww
aNPF|lww

=
o

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  5.LUB.OIL SUMP(OPTIONAL)

. ‘A)=6CXM-GTE D)=
Fig.5.LUB.OIL SUMP(OPTIONAL) Bsomers: (B
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
TAUVNY (ATV3Y) ®w ® © ® 6 6
Fig. LUB.OIL SUMP (OPTIONAL) 1 1 727675-01450  OIL PAN ASSY 1 1
3 3 144626-01651  GASKET, (NON-ASB.) 101
6 3 127610-01720 __COVER 11
7 3 26106-100282 BOLT M10X 28 PLATED 2 2
8 2 127675-01720 PLATE, OIL PAN 1 1
9 2 127695-01740 ___ PACKING 11
10 2 127675-01760  BOLT M8 2 32
1 2 127675-39300  PIPE 101
14 2 144626-01651 __ GASKET, (NON-ASB.) 11
15 2 127610-89340 FLANGE 1 1
16 2 26106-100302  BOLT M10X 30 PLATED 2 2
17 1 26106-080402___ BOLT M 8X 40 PLATED 11
18 1 26106-081152  BOLT M 8X115 PLATED 2 2
19 1 12767501730  GASKET 101
20 1 26014-080452 BOLT M 8X 45 8 8
21 1 26106-080252 BOLT M 8X 25 PLATED 19 19
22 1 123472-82580  CAP 101

!)I\ Etﬂbé\lo. (1) hB16E8FHET.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  6.MOUNTING FOOT

Fig.6.MOUNTING FOOT

(A)=6CXM-GTE

(B)=6CXM-GTE2

(D)=
(E)=

(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
i NOUTA T TR W ® © O 6 @
Fig. MOUNTING FOOT 1 1 12767501060  BRACKET A 11
; 2 1 12767501070  BRACKET B 101
REFER TO Fig.8 3 1 127675-01080 _ BRACKET C 2 2
7 1 120130-01091  PIN 2 2
5 1 22212-120000  SPRING WASHER 12 14 14
6 1 26116-121502___ BOLT M12X150 PLATED 4 4
7 1 26116-120652  BOLT MI12X 65 PLATED 8 8
8 1 26116-120702  BOLT M12X 70 PLATED 2 2
9 1 22217-270000 __ SPRING WASHER 27 6 6 1
10 1 26776-270002  LOCK NUT M27 PLATED 8 18 1
1 1 12749508370  PLATE 2 2 1
12 1 127495-08380___ PLATE 2 2 1
13 1 12749508320  MAUNT,RUBBER 4 4 1
14 1 12749508340  MAUNT,RUBBER 2 2 1
15 1 127675-08400  BOLT 6 6 1
16 1 22137-270000 WASHER 27 12 12 1
1

-
]

22312-100160

PARALLEL PIN 10X16

ATy
OPTIONAL %:}_. 16

Remarks

(1)OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors5061 7.LABEL

. A)=6CXM-GTE D)=
Fig.7.LABEL EB%:GCXM-GTEZ EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
7 #R A ® (€ ® E ¢
Fig. LABEL 1 1 42220-008610  LABEL 11
2 1 127611-07100  LABEL 11
1 2 3 3 1 127692-07120  LABEL 11
S l 4 1 124210-07190  SCREW 6 6
— =1 5 1 12769207250  LABEL 11
{ 6 1 127410-07300 _ LABEL 11
- ‘ 5 3 7 1 127692-07240  LABEL, LIFTER 11
Y‘" MAn | ‘ 8 1 123682-07851  LABEL, CW. TANK 11
a { o P 9 1 102210-07990 RIVET 8 8
: 10 1 124220-09340 LABEL 12 12
L ‘ 1 1 22117-060000  WASHER 6 2 2
\ 2 0 12 1 26013-060122  BOLT M 6X 12 22
13 1 127695-07361  LABELL 11
4 5 14 1 128171-07150  LABEL 11
15 1 128296-07260  LABEL,DANGER 11
l 16 1 128296-07300  LABEL,DANGER 11
| . " 17 1 128296-07360  LABEL, CAUTION 11
18 1 196630-12980  LABEL 11
t’ EXTRA ) 1 128296:07190  LABEL,LOOSE PARTS T 1
l #nonnrcs, 20 2 128296-07400  LABEL,DANGER 2 2
! TURBO : Kl 21 2 128296-07420 LABEL,DANGER 11
lo ol " ain it o 2 2 128296-07450  LABEL,DANGER 1 1
23 2 128296-07460  LABEL,DANGER 11
24 1 105582-07061  LABEL 11

13 14

COUTION:

0 can Mhsie e anpune
oot wier mar i v

s st
and bern o 1zs2sn-o2s0

RSy
FoREANGT L

A3 vrART
ERiraves.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  8.CYLINDER HEAD

. A)=6CXM-GTE D)=
Fig.8.CYLINDER HEAD Bsomers: (B
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
SYIAHINYR ®w B () ® © @
Fig. CYLINDER HEAD 1 1 727692-11700  HEAD ASSY, CYLINDER 2
1A 1 727672-11700 HEAD ASSY, CYLINDER 2
MK 4 3 127695-11080 SEAT, VALVE 12 12
70 OPEN FREE 5 3 127695-11090 SEAT, VALVE 12 12
198, 6 3 127616-11160  GUIDE, SUC.VALVE 2 12
7 3 127616-11170 GUIDE, EXH.VALVE 12 12
8 3 127616-11530 GUIDE, BRIDGE 12 12
9 3 127692-11850 SLEEVE 6 6
10 3 127692-11861 GASKET 6 6
11 2 122710-11240 LOCK NUT 6 6
12 2 23876-005000 PLUG PT 1/16,SCREW 2 2
13 2 23876-020000 PLUG 1/4 6 6
14 2 23876-040000 PLUG PT 1/2 12 12
15 2 24321-000250 O-RING 1A G-25.0 12 12
16 2 27241-220000 PLUG 22 6 6
17 2 27241-280000 PLUG 28 4 4
18 2 27241-400000 PLUG 40 4 4
19 2 127695-11100 VALVE, SUCTION 12 12
20 2 127695-11110 VALVE, EXHAUST 12
20A 2 127672-11110 VALVE, EXHAUST 12
21 2 127616-11120 SPRING, VALVE 24 24
2 2 127616-11180 RETAINER, SPRING 24 24
23 2 27310-080001 COTTER 8 24 24
24 2 127616-11280 SEAL, VALVE STEM 24 24
25 2 127616-11770 STUD 6 6
26 2 127616-11780 STUD 6 6
27 2 127616-11790 JOINT 2 2
28 2 127616-11920 WASHER 6 6
29 2 26366-080002 NUT M 8 6 6
30 2 22190-080002 SEAL WASHER 8S 2 2
31 1 127695-01200 STUD, CYL. HEAD 28 28
32 1 127692-11920 PROTECTOR 6 6
33 1 127692-11930 GASKET 6 6
3 1 127616-11900 FLANGE 6 6
35 1 24321-000250 0O-RING 1A G-25.0 6 6
36 1 727695-11501 SHAFT, ROCKER ARM 2 2
37 2 127695-11650 2 2
40 2 127695-11260 BRACKET 6 6
41 2 128610-11280 SPRING 4 4
P 2 22242-000200 CIRCLIP 20 4 4
43 2 727695-11650 ARM ASSY, ROCKER 6 6
47 3 127616-11230 SCREW, VALVE 6 6
48 3 122710-11240 LOCK NUT 6 6
REFER TO Fig. 49 2 727695-11660 ARM ASSY, ROCKER 6 6
53 3 127616-11230 SCREW, VALVE 6 6
54 3 122710-11240 LOCK NUT 6 6
55 1 727692-11910 BRIDE ASSY,VALVE 12 12
60 2 120320-11520 SCREW, VALVE 12 12
61 2 26756-080002 LOCK NUT M 8 PLATED 12 12
BHUNoO. 1it. 62 1 26106-080702 BOLT M 8X 70 PLATED 6 6
BHUNo. (2) »#530&k&%%7. 63 1 124160-01751 CAP, LUB.OIL SUPPLY 2 2
linc. (2) ~ 30 64 1 24311-000320 O-RING 1A P-32.0 2 2
65 1 127695-11350 BONNET ASSY,HEAD 2 2
67 2 127695-11310 GASKET, BONNET 2 2

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  8.CYLINDER HEAD

. (A)=6CXM-GTE (D)=
Fig.8.CYLINDER HEAD (B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YUNELVIN @ ® © © ® ©
Fig. CYLINDER HEAD o8 127695-11320  BREATHER

69 127610-11331 GASKET

70 26106-060142 BOLT M 6X 14 PLATED

124160-11360 KNOB
23064-100750 PIPE 10X750
24311-000120 O-RING 1A P 12.0

BOgF’}}élN FREE

71
798~ s
73

127410-07921 LIFTER, ENGINE A
127695-07930 LIFTER, ENGINE B
26106-100182 BOLT M10X 18 PLATED

74
75
76

26106-100282 BOLT M10X 28 PLATED
127692-11910 PROTECTOR, NOZZLE
124766-59050 CLAMP 12

v
78
79

R G G [N NN
NoN[dMRrRloNMO|lE NN
NoN[dMRrRloNMO|lE NN

REFER TO Fig.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.9.SUCTION MANIFOLD

, B v =—K—LN
Fig.«d SUCTION MANIFOLD

6CXM-GTE2 6CXM-GTE2

REFER TO
Fig.13
A7vay
OPTIONAL

REFER TO {{ -
Fig.48

34 HIFICEE
FI1X TO GOVERNOR

REFER TO Fig.8

Remarks
(1)OPTIONAL

Yoors061  9.SUCTION MANIFOLD
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 127695-12100 MANIFOLD, AIR INTAKE 1 1

2 1 127695-12120 GASKET 2 2

3 1 23414-120016 GASKET 12 1 1

4 1 23887-120002 PLUG 12,HEX. 1 1

5 1 26106-080222 BOLT M 8X 22 PLATED 18 18

6 1 23857-060000 JOINT BOLT 6 1 1

7 1 127695-18131 AIR DUCT (A 1 1

8 1 127672-18160 DUCT, AIR 1

9 1 127695-18161 AIR DUCT C 1

10 1 127695-18180 JOINT 1 1

1 1 127695-18190 GASKET 2 2

12 1 127695-18250 PIPE 1 1

13 1 127695-18260 JOINT 1 1

14 1 127695-18800 COVER 1 1

15 1 123658-18910 CLAMP 2 2

16 1 127687-18910 CLAMP 2 2

17 1 23414-200000 GASKET 20, ROUND 2

18 1 23876-010000 PLUG PT1/8,SCREW 2 2

19 1 23887-200002 PLUG 20, HEX. 2

20 1 26016-060122 BOLT M 6X 12 8

| 20-1 1 26014-060142 BOLT M 6X 14 8 8 N
(A=E/#70135)
21 1 26106-060202 BOLT M 6X 20 PLATED 14 14

22 26106-080452 BOLT M 8X 45 PLATED
23 26106-080902 BOLT M 8X 90 PLATED
24 26106-081102 BOLT M 8X110 PLATED
25 127692-18451 PIPE, AIR

29 127695-18490 JOINT

30
31

129590-18520
124160-39140

JOINT 10, PIPE
BOLT 10, PIPE JOINT

32
33
34

23000-013000
23297-080081
23414-100000

CLAMP 13
RETAINER 8X 8
GASKET 10, ROUND

35
36
37

G G G S

23414-120000
127695-18170
127672-77500

GASKET 12, ROUND
GASKET
AIR HEATER

NNIN P NP PR NN
P NN PN RRIRENMNIN

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  10.EXHAUST MANIFOLD

. A)=6CXM-GTE D)=

Fig.10.EXHAUST MANIFOLD EsoMaez (B

(€)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 gF'R:L-?:/-k -—}[/ [\‘ ®w ® © O ®» @
i 1 1 727692-13500 MANIFOLD ASSY, EXH. 11
Fi g. EXHAUST MANIFOLD 2 2 727692-13100 MANIFOLD ASSY,EXH. 11
4 3 126650-11760 GASKET 46 33
5 3 126650-11750 PLUG 3 3
BHUNo. 1i&. BHUNo. 2253 0%2%»%7. 6 2 119620-49290 COCK ASSY 1/4 11
linc.2 ~ 30 9 2 23414-100000 GASKET 10, ROUND 6 6
’ 10 2 23894-010002 PLUG PF1/8 6 6
11 2 26223-100252 STUD M10X 25 6 6
12 2 127675-44110 CORE ASSY, COOLER 1
| 1241 2 127675-44111 CORE ASSY, COOLER 11 N
(A=E/#70135)
13 2 727695-44700 COVER(A) ASSY. 11
15 3 27210-200370 ZINC, ANTI-CORROSIVE 2 2
16 3 123210-09310 PACKING 2 2
17 3 122780-09320 PLUG 2 2
18 3 23414-250000 GASKET 25,ROUND 2 2
19 2 128370-01800 COCK ASSY 1/4 11
20 2 727695-44710 COVER (B) 11
SUSHAY KICEAH 22 3 27210-200370 ZINC, ANTI-CORROSIVE 2 2
FIX 7O CYLINDER HEAD 23 3 123210-09310 PACKING 2 2
24 3 122780-09320 PLUG 2 2
25 3 23414-250000 GASKET 25,ROUND 2 2
26 2 24311-001200 O-RING 1A P-120.0 2 2
27 2 26106-100302 BOLT M10X 30 PLATED 8 8
28 2 23887-240002 PLUG 24 101
26 29 2 23414-240031 GASKET 24 1 1
30 2 26713-100002 NUT, M10 (STENLES 6 6
27 31 1 171108-55340 WASHER 12 12
32 1 26206-101952 BOLT M10X195 PLATED 11
33 1 26206-102152 BOLT M10X215 1 11
34 1 123682-49590 JOINT, PIPE 101
o 35 1 127695-13202 GASKET 6
@Q 0322 | 351 1 107695-13203  GASKET 6 6 N
0 425 (A=E/#70135)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  11.CAMSHAFT & DRIVING GEAR

Fig.11.CAMSHAFT & DRIVING GEAR Brsomorez (B
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

) jjbyvjt\&QQJ#JP . A ® () DO & ¢
an.1 CAMSHAFT & DRIVING GEAR 120004100 GLAR, OAMISHART 7243

1 1
1 1
120130-14150 WASHER 1 1
1 1
1 1

120130-14160 BOLT

22512-070220 KEY 7X22,FEATHER
127687-14200 TAPPET 12 12
127695-14400 PUSH ROD 12 12
127692-25092 GEAR, IDLE Z=57
127692-25082 BUSH

127692-25400 SHAFT, IDLE GEAR
127695-25421 RETAINER
127692-25911 BOLT

26106-100602 BOLT M10X 60 PLATED

REFER TO Fig. 1

0 N[O O B|W N

=
o

2o e
[N

N G N G

[
I

REFER TO Fig.?2

REFER TO Fig. |1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  12.TURBOCHARGER

. (A)=6CXM-GTE (D)=
FIg.lZ.TURBOCHARG ER (B)=6CXM-GTE2 (E)=
(©)= (F)=
| REF. LEV. PARTS NO. DESCRIPTION QTY I R
\ A B (© O E F)
PUBLISHED: 200273 X | 1 1 127692-18021 ~ TURBOCHARGER 11
) 1 2 y—EY | [ 3 3 X3534908 HOUSING TURBINE 101 M
Fig. TURBOCHARGER : |31 3 X3504667 HOUSING TURBINE 11
| 4 3 X3530079 SHAFT & WHEEL 11
| I 5 3 X3531882 SHIELD, OIL 101
! 6 3 X3535071 COVER 11
! 7 3 X3504413 BALL BEARING 2 2
| [ 8 3 X3591655 BEARING 101 M
| |81 3 X3532807 BEARING 11
| 9 3 X3532814 PISTON-RING 2 2
! 10 3 X3758848 PISTON-RING E
| 1 3 X3502231 SLINGER,OIL 11
| 12 3 X3762915 O-RING 11
| 13 3 X3528094 OIL DEFLECTER 101
! 14 3 X3520162 THRUST COLLAR 11
| 15 3 X3529846 HEAT SHIELD 11
} 16 3 X3528096 INSERT 11
! 17 3 X3533051 HOUSING, BEARING 11
| 18 3 X3502017 PLATE 3 3
| 19 3 X3523227 CLAMP PLATE 2 2
! 20 3 X3518004 WASHER 8 8
| 21 3 X3759526 SCREW 8 8
; 2 3 X3759917 SCREW 6 6
| 23 3 X3760250 LOCK NUT 11
! 2% 3 X3709753 CIRCLIP 4 4
| % 3 X3723863 RETAINING RING 101
} 26 3 X3522597 SCREW 22
| 27 2 12769218850  SILENCER,AIR INTAKE 11
! 28 3 127692-18880 FILTER 11
| ) 2 26450-080222_ BOLT M 8X 22 2 2
| 30 2 26450-080222  BOLT M 8X 22 2 2
| 3 2 12365818910  CLAMP 101
! 2 2 127695-18080_ INSULATOR 11
| 3 1 22113-100000  WASHER 10 8 8
! E" 1 23414-170000  GASKET 17, ROUND 2 2
| 3% 1 23894-030002___ PLUG G3/8,HEX. 2 2
} 36 1 26713-100002  NUT, M10 (STENLES 4 4
| 37 1 127695-18052  MOUNT, TURBO. 101
! 39 2 12769518072 LAGGING 11
B | 2 1 127695-18361  GASKET 101
51 BF% Rolen } a 1 127692-18210  GASKET, TURBO.INLET 101
- | 42 1 26203-100602___ BOLT M10X 60 11
! 43 1 26213-100282  STUD M10X 28 4 4
| 4 1 26713-100002  NUT, M10 (STENLES 4 4
| 45 1 122410-77280__ SHIM SET 11
S | 4 1 127675-18400  GASKET 11
OPT TONAL ! 47 1 22113-100000  WASHER 10 6 6
| 48 1 26703-100002___ NUT M10 6 6
BEFER TO Pig. 19 | 49 1 45511-501670  SPACER 4 4
| 50 1 127675-13500  ELBOW,WATER MIXING 101 1
‘ 51 1 127672-49290_ CWS-TUBE(CFW,COOLER 11 1
52 1 23000060000  CLAMP 60 2 2 1
Remarks 53 1 123482-13450  STUD M 10X 25 6 6
(1)OPTIONAL
(M)MISPRINT:REFER TO THE NEXT ITEM. :
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061 yoors061  13.AIR COOLER

. A)=6CXM-GTE D)=
Fig.13.AIR COOLER EB%:GCXM-GTEZ EE)):
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. 1 3 1959=0-5 ® ® © © ©® @
Fig. AIR COOLER 1 1 127692-18200  MOUNT 11
2 1 127695-18120  SUPPORT 11
3 1 26106-080162  BOLT M 8X 16 PLATED 2 2
4 1 127692-18100 INTERCOOLER 1
I 41 1 127692-18101 INTERCOOLER 1 N
(A=E/70179)
A 1 127672-18100 INTERCOOLER ASSY 1
7 2 X4971101106 GASKET, TANK 2
71 2 X5034102106 GASKET, TANK 22 S
(A=E/#70179)
8 2 X5034101104 TANK
I 81 2 X5034102104 TANK 11 S
(A=E/#70179)
9 3 127692-09300  ZINC 6 6
10 3 X4971101112 PLUG 6 6
11 3 127692-09310  GASKET 6 6
12 2 X5034101103 TANK 1
I 121 2 X5034102103 TANK 11 S
(A=E/#70179)
13 2 X4971101110 BOLT M6 2
| 131 2 X5034102110 BOLT M8 2 2 S
REFER TO (A=E/#70179)
14 2 X4971101108 BOLT M6 22
I 141 2 X5034102108 BOLT M8 2 2 S
(A=E/#70179)
15 2 X4971101109 WASHER M6 24
| 151 2 X5034102109 WASHER M8 4 24 S
< _AE . (A=E/#70179)
REFER TO ) y ! 16 1 26106-080202  BOLT M 8X 20 PLATED 4 4
Fig. 12 : 4 17 1 26106-080202___ BOLT M 8X 20 PLATED 2 2
18 1 26226-080182  STUD M 8X 18 PLATED 4 4
19 1 26366-080002  NUT M 8 4 4

=5

PREVIOUS

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoor5061 14.CRANKSHAFT & FLYWHEEL

. ‘A)=6CXM-GTE D)=
Fig.14.CRANKSHAFT & FLYWHEEL Bsomers: (B
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 D209 INKIZARA—N ® ® © © ©® 6
Fig. CRANKSHAFT & FLYWHEEL 1 1 727692-21700  CRANKSHAFT ASSY 11
4 3 12769521200  GEAR,CRANKSHAFT Z=31 11
5 3 127687-21220 __ GEAR.OIL PUMP Z=53 11
s 3 22512100200  KEY 10X 20 11
8 2 22512100452  KEY 10X 45 11
9 2 127610-21460___PIN 11
0 1 123672-21500  BOLT T 1
1 1 127695-21850  COUPLING 11
1 1 123672-21861 __ WASHER 11
= 1 12769521390  FLYWHEEL W/RING GEAR 11
15 2 12741021480  RING GEAR Z=129 11
16 1 127695-21500___ BOLT 6 6
7 1 127688-28010  DAMPER T 1
18 1 123672-81250  BOLT 6 6
19 1 127695-01650 PLATE 1 1
20 1 26106-100162  BOLT MLOX 16 PLATED 5 5
21 1 127610-01540 COVER 1 1

REFER TO Fig.?2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors5061  15.PISTON & CONNECTING ROD

- A)=6CXM-GTE D)=
Fig.15.PISTON & CONNECTING ROD EsoMaez (B
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 EANY&ARDT4FOYR W e © o6 @
Fig. PISTON & CONNECTING ROD 1 72769222720  PISTON W/RINGS 6 6
3 127692-22100  RING SET, PISTON 6 6
10 127695-22300____PIN, PISTON 66
1 22252-000460  CIRCLIP 46 12 12
12 727695-23700  ROD ASSY, CONNECTING 6
e 12A 727672-23710____ROD ASSY, CONNECTING 6
15 127695-23200  BOLT,CONNECTING ROD 12 12

16
3 16A

727695-23601 CRAK PIN METAL 6

P
<> 727672-23600  CRAK PIN METAL 6

127695-23350 CRANK PIN METAL 0.25 6

RlrRrRr[dMNON]R PR NP

1
10 P
18A 127672-23350 MAIN BEARING CMP 6
== 20 127695-23360 CRANK PIN METAL 0.5 6
1 20A 127672-23360 MAIN BEARING CMP 6

15—

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  16.LUB.OIL PUMP

. A)=6CXM-GTE D)=
Fig.16.LUB.OIL PUMP Bsomers: (B
©= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
SE S . A B (© O E F)
E/[ﬁa'm i 7 1 1 127695:32000  PUMP ASSY, LUB OIL 11
Fig. LUB.OIL PUMP 2 2 122510-32210  WASHER 11
3 2 127610-32300_ VALVE ASSY.LO.PRESS. 11
4 2 12769532200  GEAR Z=65 11
5 2 26736-140002  NUT M14 1o
6 2 22522-050160___ KEY 5X16 11
7 1 26013-100302  BOLT M10X 30 3 3
8 1 26013-100502  BOLT M1OX 50 1o
9 1 127675-35050_  GASKET 11
10 1 12767535150  PIPE, OIL INLET 11
14 1 26014-080202  BOLT M 8X 20 2 2
15 1 127675-35010___ PIPE, OIL INLET 11 1
1 1 12767535050  GASKET 11 1
20 1 12767535070  SUPPORT,PIPE,LUB. Ol 1o 1
21 1 26014-080202_ BOLT M 8X 20 2 2 1
2 1 26106-080162  BOLT M 8X 16 PLATED 2 2 1

10
14

FA L INAAZEUYS

FIX TO LUB.OIL SUMP

AT3v

OPTIONAL

Remarks

(1)OPTIONAL _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061 Yoors061  17.LUB.OIL COOLER & LUB.OIL STRAI

. A)=6CXM-GTE D)=
Fig.17.LUB.OIL COOLER & LUB.OIL STRAI Breomotes  (on
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 7 BARO—SBBRMI 1LY @ ® © ©® ©® @
Fig. LUB.OIL COOLER & LUB.OIL STRAINER 1 1 128610-33380  CONNECTOR T 1
2 1 127692-33500  LUB. OIL COOLER 101
3 2 127688-33090 _ BODY, LUB.OIL COOLER 11
5 3 23876-060000  PLUG PT 3/4 11
6 2 727695-33510  COVER ASSY, COOLER 101
8 3 27210-200370___ ZINC, ANTI-CORROSIVE 11
9 3 123210-09310  PACKING 11
10 3 122780-09320  PLUG 101
1 3 23414-250000  GASKET 25,ROUND 11
12 2 727695-33500  COVER ASSY, COOLER 1 1
14 3 27210-200370  ZINC, ANTI-CORROSIVE 101
15 3 123210-09310 __ PACKING 11
16 3 122780-09320  PLUG 1 1
17 3 23414250000  GASKET 25,ROUND 101
18 3 12769233190 CORE ASSY, COOLER 11
2 2 24311000900  O-RING 1A P-90.0 2 2
_ > 26 2 24321000350  O-RING 1A G-35.0 2 2
gi?ﬁanmm A’h {\FOLD 27 2 26106-080302___ BOLT M 8X 30 PLATED 8 8
28 1 12769533751  SUPPORT 11
29 1 23414-240000  GASKET 24 101
30 1 26106-080202  BOLT M 8X 20 PLATED 2 2
3l 1 26106-080222  BOLT M 8X 22 PLATED 7 4
2 1 26216-080552  STUD M 8X 55 PLATED 101
33 1 26366-080002___ NUT M 8 11
4 1 26756-080002  LOCK NUT M 8 PLATED 11
35 1 127620-35100  STRAINER, LUB OIL 101
36 2 123678-34030 __ VALVE, CONTROL 11
37 2 135310-34030  REGULATING VALVE 1 1
38 2 123672-34040  SPRING, CONT. VALVE 101
39 2 123678-34040____ SPRING, CONT. VALVE 11
20 2 12367234070  PLUG 1 1
41 2 127620-34070  RETAINER 101
42 2 123672-34350 __ SHIM 2 2
3 2 12367234350  SHIM 2 2
44 2 127620-35020  BRACKET, STRAINER 101
47 2 125613-35300___ VALVE 11
48 2 124465-44950  GASKET 16 11
49 2 23876-005000  PLUG PT 1/16,SCREW 5 5
50 2 23414-220000 _ PACKING 22,ROUND 11
51 2 23876-020000  PLUG 1/4 2 2
— 52 2 23876-040000  PLUG PT 1/2 101
gpij[yO ﬁ ﬂ. 53 2 23881-160002 PLUG 1 1
54 2 22190-220002  SEAL WASHER 22S 11
55 2 127695-35150  STRAINER, LUB. OIL 2 2
56 1 127675-35120  GASKET 11
57 1 127672-39830  JOINT 1 1
58 1 22137-080000  WASHER 8, POLISHED 2 2
59 1 26106-081152___ BOLT M 8X115 PLATED 5 5
60 1 26116-081302  BOLT M 8X130 PLATED 2 2
61 1 128610-38101  CASE, LO. THERMOSTAT 101
62 1 127688-38200 _ COVER 11
63 1 12044548570  OIL SEAL TP-17 1 1
64 1 120445-48610  THERMOSTAT 101
Remarks 65 1 22137-080000 _ WASHER 8, POLISHED 4 4
(1)OPTIONAL ++ CONTINUE ++ _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061 Yoors061  17.LUB.OIL COOLER & LUB.OIL STRAI

Fig.17.LUB.OIL COOLER & LUB.OIL STRAI Brsomorez (B
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

i 1 7 BRI —>BBRTALA
Fig. LUB.OIL COOLER & LUB.OIL STRAINER 66
67
68
69
70
71
72
73
74
75
76
77
78

23876-010000 PLUG PT1/8,SCREW
24321-000300 O-RING G30
24321-000350 O-RING 1A G-35.0
24321-000550 O-RING 1A G-55.0
26106-080182 BOLT M 8X 18 PLATED
26106-080552 BOLT M 8X 55 PLATED
26106-080752 BOLT M 8X 75 PLATED
22137-080000 WASHER 8, POLISHED
127672-39840 JOINT

23414-140000 GASKET 14, ROUND
23857-080000 JOINT BOLT 8
127672-77140 BRACKET
26116-081352 BOLT M 8X135 PLATED

N G G
Nk, RN NONIN RN R
Nk, RN NONIN RN R

FTvav

OPTIONAL
REFER _TO
Fig.45

Remarks

(1)OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061 Yoors061  18.LUB.OIL STRAINER(BY-PASS)

Fig.18.LUB.OIL STRAINER(BY-PASS) Brsomorez (B
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

/A SABRET ALY _
Fig. 18 (U6 G raniNeR @v-pass) Iaessi  ELEMENT

26106-100402 BOLT M10X 40 PLATED

120445-39290 ELBOW 1/4
127695-39510 PIPE, LUB. OIL

REFER TO Fig. 13 123678-39510___ PIPE, LUB OIL

123678-39540 ELBOW
123678-39540 ELBOW
23297-140081 RETAINER 14X 8

f—
© 0N OB |lWw NP

23297-140081 RETAINER 14X 8
26106-080122 BOLT M 8X 12 PLATED
127692-35420 NIPPLE

PR
N R o

N G G
N L N = e e P L
N L N = e e P L

23297-150121 RETAINER 15X12

=
w

REFER TO Fig. 1!

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  19.LUB.OIL PIPE

. ‘A)=6CXM-GTE D)=
Fig.19.LUB.OIL PIPE Bsomers: (B
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
by A A @ ® © O ©® @
Fig. LUB.OIL PIPE 1 1 12769539020  PIPE T,
2 1 127675-39040  GASKET 11
3 1 127695-39050  PIPE, LUB.OIL 11
REFER TO Fig. 3 6 2 23311-200000 JONT 20 1 1
7 2 23821-200000  CAP NUT 20 11
8 1 127610-39061 __ UNION 11
9 1 127695-39830  PIPE, LUB.OIL 11
12 2 23311-220000  JOINT 22 11
13 2 23821-220000  CAP NUT M22 11
REFER TO Fig.1 14 1 127695-39851  ELBOW 11
15 1 22111-080000  WASHER 2 2
16 1 22212-080000 _ SPRING WASHER 8 22
17 1 24311-000224  O-RING 1A P-22.4 11
18 1 24321-000250  O-RING 1A G-25.0 11
19 1 24321-000300  O-RING G30 11
20 1 26106-080202  BOLT M 8X 20 PLATED 2 2
21 1 26106-080222  BOLT M 8X 22 PLATED 2 2
22 1 26106-080352__ BOLT M 8X 35 PLATED 11
23 1 26106-080452  BOLT M 8X 45 PLATED 11
24 1 26116-080652  BOLT M 8X 65 PLATED 2 2
25 1 22100-270002  SEAL WASHER 27S 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 vyoors061  20.LUB.OIL PIPE(TURBOCHARGER)

. A)=6CXM-GTE D)=
Fig.20.LUB.OIL PIPE(TURBOCHARGER) Breomotes  (on
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 0 / \ 7 ( Q— E\/ ) 127675-39040 GASKET - o 000 P
1 1 - 1 1
Fl g. LUB OI PIPE (TURBOCHARGER) 2 1 127695-39350 LUB. OIL PIPE 1 1
6 1 127695-39510 PIPE, LUB. OIL 1 1
7 1 123678-39540 ELBOW 1 1
8 1 123688-39721 GASKET, (NON-ASB.) 1 1
9 1 127695-39750 PIPE, LUB. OIL 1 1
12 1 123688-39791 GASKET, (NON-ASB.) 1 1
13 1 127695-39801 PIPE, LUB. OIL 1 1
16 1 123688-39820 JOINT 1 1
17 1 23000-028000 CLAMP 28 2 2
18 1 26106-080202 BOLT M 8X 20 PLATED 1 1
REFER TO Fig.14 19 1 26450-080222 BOLT M 8X 22 4 4
20 1 26106-080352 BOLT M 8X 35 PLATED 1 1
21 1 22131-100000 WASHER 10 2 2

YUHTAYY
CYLINDER BLOCK

REFER TO Fig.17

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  21.LUB.OIL PIPE(F.I.PUMP)

. ‘A)=6CXM-GTE D)=
Fig.21.LUB.OIL PIPE(F..PUMP) EsoMaez (B
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
BEE Y J LEN ®w ® © O ®» @
. 2 1 Elﬁ'}fﬁ/\ ’f 7 (%ﬁﬁﬁ*ﬁf\/?') 1 1 127695-39260 PIPE, LUB.OIL 1 1
F' g. LUB. O[L PIPE (F. I PUMP) 3 2 23311-100000 JOINT 10 1 1
5 2 23821-100000 CAP NUT M10 1 1
6 1 127695-39301 PIPE, LUB.OIL 1 1
9 1 23857-100000 JOINT BOLT 10 1 1
10 1 124450-39240 RETAINER, PIPE 2 2
11 1 23414-120000 GASKET 12, ROUND 5 5
12 1 23414-160000 GASKET 16, ROUND 3 3
DUATOY T CEA 13 1 126645-59250 JOINT BOLT M12 1 1
FIX TO CYLINDER BLOCK 14 1 23831-100000 UNION 10 1 1
10 15 1 23857-060000 JOINT BOLT 6 1 1

SyLFTOAYS

w CYLINDER BLOCK 7
\ ..
~ \\

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.22.0IL SUCTION/DRAIN PUMP(OPTIONA

Fig.2

B> T (AT 3Y)
OIL SUCTION/DRAIN PUMP (OPTIONAL)

Yoor5061  22.0IL SUCTION/DRAIN PUMP(OPTIONA

(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 124413-39100 PUMP, OIL SUMP 1 1

2 1 43720-001220 PIPE 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.23.BILGE PUMP(STD,OPTIONAL)

. DF ELIKYT (STD, 4793%)
Fig. BILGE PUMP (STD, OPTIONAL)

T-HASSY
MOTOR ASSY

i mi g

OUT LET
AL —F
STRAINER

] \\
B xuFy
BATTERY

Yoors061  23.BILGE PUMP(STD,OPTIONAL)
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 977780-01210 PUMP(12V).BILGE 1 1

2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1

3 2 977780-01250 CONTROLLER 1 1

4 3 X8636008003 FUSE 1 1

5 2 X179100021X STRAINER 1 1

6 2 X179100100X PIPE ASSY 1 1

7 2 X0044021509 HOSE A 1 1

8 2 X199903800X SCREW KIT 1 1

9 2 977780-03000 INPELLER 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.24.BILGE PUMP(DX,0OPTIONAL)

) 2 EWIRIT (DX, AT¥3Y)
Fig. BILGE PUMP

o
<
o
o
.——'
o
=
>
-

ETE-9ASSY
MOTOR ASSY

avhO—3
CONTROLLER

O
QUT LET

YooR5061  24.BILGE PUMP(DX,OPTIONAL)
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 977780-01200 PUMP(12V).BILGE 1 1

2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1

3 2 977780-01240 CONTROLLER 1 1

4 3 X8636008003 FUSE 1 1

5 2 X179100011X STRAINER 1 1

6 2 X179100100X PIPE ASSY 1 1

7 2 X0044021509 HOSE A 1 1

8 2 X199903800X SCREW KIT 1 1

9 2 977780-03000 INPELLER 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  25.C.S.W.PUMP

. A)=6CXM-GTE D)=
Fig.25.C.S.W.PUMP EB%:GCXM-GTEZ EE)):
(€)= (F)=
- . — REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 5 ARHAXRYT (BXK) ® ® © © ©® @

Fig. COOLING SEA WATER PUMP 1 1 127695-42010  PUMP ASSY, C. WATER 101

2 2 127695-42110  BODY, C.W. PUMP 101

3 2 127695-42120___ HOLDER 11

4 2 127695-42080  SHAFT 11

5 2 128620-42100  PLATE 101

6 2 128620-42170____COVER 11

7 2 127610-42070  CASE, SEAL 101

8 2 128620-42200  IMPELLER 101

9 2 128620-42060___ SEAL, MECHANICAL 11

10 2 12347242150  OIL SEAL TC203508 101

u 2 24311000200  O-RING 1A P-20.0 101

12 2 24101-063044___ BALL BEARING 22

13 2 22252000520  CIRCLIP 52 101

14 2 24321-000600  O-RING 1A G-60.0 101

15 2 24321-000400___ O-RING 1A G-40.0 11

16 2 128620-42130  O-RING 2 2

17 2 22351-040010  SPRING PIN 4X10 2 2

18 2 26113-080202___ BOLT M8X 20 (STEN 44

27 25 31 19 2 26113-060122  BOLT M 6X 12 5 5

20 2 22512-050160  KEY 5X16,FEATHER 101

21 2 120130-42130___ PIPE 11

2 22 2 126630-42710  WASHER 6 5 5

23 1 128610-42191  GASKET, (NON-ASB.) 101

24 1 127695-42320__ GEAR Z=30 11

25 1 127610-42350  WASHER, V-PULLEY 101

26 1 127610-42440  WASHER 101

! / 27 1 127695-42450___ V-PULLEY 11

JETER O Fio. 2 28 1 22522-040130  WOODRUFF KEY 4X13 11

29 1 24101-063034  BALL BEARING 101

30 1__ 26106-080202___ BOLT M 8X 20 PLATED 44

31 1 26606-140002  NUT M14 101

4 21312 1011157 185 14 26 2219 ¥ b 20730200002 NUTM20 o

o=
p q
L —
Q] [ +

3 21 9 17 16 8

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061 26.C.F.W.PUMP

. A)=6CXM-GTE D)=
Fig.26.C.F.W.PUMP EB%:GCXM-GTEZ EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 2 6 ,%ﬂ];j(;k)j’ %ZK »n ® (€ (O B (F

Fi g COOLING FRESH WATER PUMP 1 1 127692-43000 PUMP ASSY, C. WATER 1 1
2 2 26577-080162 SCREW M 8X 16 3 3

3 2 124250-42350 SEAL, MECHANICAL 1 1

5 2 127610-43100 COVER, C.W.PUMP BODY 1 1

6 2 127675-43110 GASKET(A), COVER 1 1

7 2 127675-43230 IMPELLER 1 1

8 2 127610-43301 SHAFT W/BEARING 1 1

9 2 127610-43321 PULLEY 1 1

10 2 119620-49290 COCK ASSY 1/4 1 1

REFER TO Fig. |l 11 2 22252-000350 CIRCLIP 35 1 1

12 2 26226-080202 STUD M 8X 20 PLATED 2 2

13 2 26366-080002 NUT M 8 2 2

14 1 127692-48380 GASKET 1 1

15 1 127675-43120 GASKET(B), COVER 1 1

16 1 127695-43780 BOLT 1 1

17 1 124460-77680 RETAINER 1 1

18 1 22117-080000 WASHER 8 6 6

19 1 23061-070500 PIPE_7X 500 1 1

20 1 26106-080502 BOLT M 8X 50 PLATED 3 3

21 1 26106-081002 BOLT M 8X100 PLATED 1 1

22 1 127692-48370 COVER, THERMOSTAT 1 1

23 1 144626-48450 SEAL 1 1

24 1 145640-48410 THERMOSTAT 1 1

25 1 23876-030000 PLUG PT3/8,SCREW 1 1

26 1 24321-000750 O-RING 1A G-75.0 2 2

REFER TO Fig. 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  27.C.F.W.TANK

. A)=6CXM-GTE D)=
Fig.27.C.F.W.TANK EB%:GCXM-GTEZ EE)):
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 7 AKX (FEXK) @ ® © ©® ©® ®
Fig. COOLING FRESH WATER TANK 1 1 727695-44651  TANK ASSY, FRESH W. 11
2 2 126650-11750  PLUG 2 2
f|HUNoO g } I)I\ ﬁlﬂ]bgl o. (1) HB12xFHET. 3 2 126650-11760__ GASKET 46 2 2
linec. ~ 5 2 128623-44210  FILLER ASSY 1 1
| e—9 6 3 X2351073416 CAP 101
- 7 3 120171-44620_ FILLER ASSY 11
6 (o) 8 2 120445-44640  GASKET 101
REFER TO Fig. 46 5{ 9 2 26106-080142  BOLT M 8X 14 PLATED 4 4
: T—ACON 19 10 2 124160-49480___ JOINT, PIPE Tt
BEFER TO Fig.8 &) 8 \ 18 19 1 2 23414200026 GASKET 20 11
15 S 12 2 23887-200002 PLUG 20, HEX. 11
= 2 13 1 127675-44120_ GASKET (NON-ASB.) 11
W z 14 1 127675-44130  GASKET 101
0‘ 15 1 127695-44490  BRACKET 101
> 16 1 26106-080182__ BOLT M 8X 18 PLATED 22
2 17 1 43230-556830  SUB TANK 11
18 1 124790-44560  PIPE, C. WATER 101
19 1 23010-013000__ CLAMP 13 22
REFER TO 20 1 119593-44560 BRACKET,RESERVOIR 1 1
Fig.8 21 1 22137-080000  WASHER 8, POLISHED 101
22 1 26106-081052__ BOLT M 8X105 PLATED 11
IR 23 1 26226-080252  STUD M 8X 25 PLATED 2 2
FIX TO BOAT 2 1 26226-081002  STUD M 8X100 3 3
25 1 26366-080002  NUT M 8 5 5

REFER TO Fig. 26/‘

23—+
25—

!

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.28.C.S.W.PIPE

ARKNAT (k)
Fig-28 CoOL NG "SEA WATER PIPE

12
23 23 14 W REFER To Fig. 13
I BN g

75ﬂr4wﬂﬁ577

I<

FIX T0
FLYWHEEL HOUSING

REFER TO Fig.13

OPTIONAL -

b = l REFER TO Fig.25

Remarks
(1)OPTIONAL

Yoors061 28.C.S.W.PIPE
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 132310-49250 GASKET 1 1 1
2 1 26204-120302 BOLT M12X 30 2 2 1
3 1 43590-400090 JOINT 1 1 1
4 1 43662-040021 COCK ASSY, SEA WATER 1 1 1
5 1 127695-49100 BEND 1 1
6 1 128610-49171 GASKET, (NON-ASB.) 1 1
7 1 127495-49230 PIPE 1 1
8 1 127695-49250 PIPE 1 1
9 1 127675-49290 CWS-T 1 1
10 1 127695-49290 PIPE 1 1
1 1 124411-49370 CONNECTOR 1 1
12 1 23000-060000 CLAMP 60 6 6
13 1 26106-080222 BOLT M 8X 22 PLATED 2 2
14 1 127695-49320 PIPE 1 1
15 1 127695-49360 BRACKET 2 2
16 1 22117-100000 WASHER 10 4 4
17 1 123678-49410 ELBOW 2 2 1
18 1 127675-49450 HOSE, RUBBER 1 1 1
19 1 127675-49470 JOINT 1 1 1
20 1 127675-49480 JOINT 1 1 1
21 1 26106-100352 BOLT M10X 35 PLATED 2 2
2 1 23000-054000 CLAMP 54 2 2 1
23 1 26464-032000 U-BOLT E- 32 2 2
24 1 26366-080002 NUT M 8 4 4 1
25 1 23000-060000 CLAMP 60 2 2 1
26 1 23072-163000 HOSE (45/56X3000) 1 1 1
27 1 43600-500290 COCK 1/4 1 1
30 1 23000-060000 CLAMP 60 4 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.29.C.S.W.PIPE

Fig. 2 9 ARRKNAT (FXK)

COOLING FRESH WATER PIPE

|
g
DUHIANYRN

CILYNDER HEAD

VDO
VDO SPEC.

ATa
OPTIONAL

Remarks
(1)OPTIONAL

Yoors061  29.C.S.W.PIPE
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 122780-03260 CONNECTOR 1 1
2 1 127695-49120 BRACKET 1 1
3 1 127695-49141 BEND 1 1
4 1 127695-49410 PIPE 1 1
5 1 127695-49430 JOINT 1 1
6 1 26106-080602 BOLT M 8X 60 PLATED 1 1
7 1 127675-49910 PACKING 1 1
8 1 121750-59910 JOINT 14, PIPE 1 1
9 1 124460-77680 RETAINER 1 1
10 1 124460-77680 RETAINER 3 3
1 1 23000-013000 CLAMP 13 2 2
12 1 23000-035000 CLAMP 35 4 4
13 1 23010-009000 CLAMP 9 1 1
14 1 23061-070300 PIPE 7X 300 1 1
15 1 23061-070600 PIPE 7X 600 2 2
16 1 23061-080400 PIPE 8X400 1 1
17 1 26106-081002 BOLT M 8X100 PLATED 1 1
18 1 23414-140000 GASKET 14, ROUND 4 4
19 1 23857-080000 JOINT BOLT 8 2 2
20 1 23876-030000 PLUG PT3/8,SCREW 2 2
21 1 24321-000350 O-RING 1A G-35.0 2 2
2 1 24321-000550 O-RING 1A G-55.0 2 2
23 1 26106-080252 BOLT M 8X 25 PLATED 4 4
24 1 26106-080302 BOLT M 8X 30 PLATED 1 1
25 1 26106-080302 BOLT M 8X 30 PLATED 1 1
26 1 26106-080452 BOLT M 8X 45 PLATED 2 2
27 1 26106-080502 BOLT M 8X 50 PLATED 2 2
28 1 23887-180002 PLUG 18 1 1
29 1 127672-49750 JOINT 1 1
30 1 127675-49130 BRACKET 1 1
31 1 127675-49750 JOINT 1 1
32 1 23414-180000 GASKET 18, ROUND 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.30.C.S.W.STRAINER(OPTIONAL)

, RUKTA LS (BK, 2793
Fi 9-3 0 C.S.W.STRAINER (OPTIONAL)

D

Yoors061  30.C.S.W.STRAINER(OPTIONAL)
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 126630-48800 FILTER, C. WATER 1 1

2 2 126630-48810 STRAINER 1 1

3 2 126630-48820 GLASS 1 1

4 2 126630-48830 GASKET 2 2

5 2 126630-48840 GASKET 2 2

6 2 26114-120402 BOLT M12X 40 8 8

7 2 26714-120002 NUT M12 8 8

8 1 23000-060000 CLAMP 60 2 2

9 1 23072-163000 HOSE (45/56X3000) 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  31.FUEL INJECTION PUMP

. (A)=6CXM-GTE (D)=
FIg.31.FUEL INJECTION PUMP (B)=6CXM-GTE2 (E)=
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
1 1 727672-51300 PUMP ASSY,F.INJECT 11 1
= 4 3 127695-51030 CAMSHAFT 1
8L 3 | 41 3 12767251030  CAMSHAFT 11 S
R[N 518 . (A=*2000.10)
8 2 5 3 144626-51050 BEARING 2 2
- o é 6 3 148016-51060 SUPPORT, CAMSHAFT 11
“ . 7 3 144626-51070 SUPPORT (B) 11
8 3 127692-51101 PLUNGER W/BARREL 6 6
11 3 127692-51141 O-RING 12 12
- 12 3 127692-51151 DEFLECTOR 6 6
e 13 3 127695-51160 SPRING, PLUNGER 6 6
& ~ 14 3 127692-51170 RETAINER A 6 6
0 15 3 148688-51180 SHOE,LOWER SPRING 6 6
o ﬂ/g 16 3 144626-51191 STOPPER 6 6
333 17 3 148218-51200 TAPPET ASSY 6 6
3 K 19 4 148218-51250 TAPPET ASSY. 6 6
28 P 23 4 148688-51250 CIRCLIP,ROLLER 6 6
.o 2 24 3 144626-51271 STOPPER, GUIDE 6 6
e g 2% 3 144626-51281  O-RING P9 11
Lo 8 26 3 14462651290  O-RING P6 77
‘ 8 27 3 127695-51301 VALVE W/SEAT,DELV 6 6
! - 30 3 148218-51330 SPRING, DELIV. VALVE 6 6
D m e 28y @ 31 3 127695-51341 HOLDER DELIV.VALVE 6 6
o 4 ! N 38 3 22190-160002 SEAL WASHER 16S 11
\ & 39 3 148218-51390 PACKING 6 6
_s 40 3 127692-51390 COLLAR 6 6
25 a1 3 127692-51420 PIN 6 6
I~g 2 3 127695-51420 O-RING 18 18
— 43 3 144626-51430 PIN 6 6
” — 1 '\§ 4 3 144626-51451 __ SHIM SET 11
e 48 3 127695-51500 RACK 11
i 49 3 127692-51510 PINION 6 6
/ 50 3 144626-51521 SCREW 1 1
N /1 51 3 135410-51530 SPRING 11
N -3 o = Q 22
52 3 135410-51540 WASHER 11
53 3 144626-51540 CIRCLIP 6 6
54 3 144626-51580 BUSH, CONTROL RACK 2 2
% 55 3 144626-51590  SCREW (A) 11
> 56 3 144626-51600 SCREW (B) 1 1
=z 57 3 144626-51641 NUT 11
= 58 3 138613-51660 BOLT (L=21) 2 2
T; ; 59 3 144626-51660 O-RING 2 2
2= 60 3 144626-51670 PLUG 2 2
§4 61 3 144626-51680 O-RING 2 2
=5 62 3 22190-060002 SEAL WASHER 6S 2 2
E~ 63 3 148688-51700 SHIM SET 12 12
— 75 3 144626-51730 PLUG v
m 76 3 144626-51800___ BOLT 12 12
g 77 3 144626-51840 O-RING 2 2
w 78 3 148688-51850 BEARING,INTERM.SHAFT 11
79 3 126617-51860 PROTECTOR,SPILL 2 2
80 3 124410-51861 GASKET, (NON-ASB.) 11
Remarks 81 3 145647-51880 POINTER 1 1
(1)INC.FIG.NO.32 GOVERNOR 82 3 136600-42480 OIL SEAL TC304508 11
34 FUEL FEED PUMP 35 TIMER. ++ CONTINUE ++ _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061 yoors061  31.FUEL INJECTION PUMP

i A)=6CXM-GTE D)=

Fig.31.FUEL INJECTION PUMP EsoMaez (B

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® (© O E F

83 3 144626-51930 LABEL 1 1
= 84 3 144626-51940 PLUG 1 1
ae 3 85 3 144626-51950 O-RING 1016 1 1
BTN 548 ; 86 3 22190-180002 SEAL WASHER 18 1 1
3 2 87 3 22217-060000 SPRING WASHER 6 1 1
- o é 88 3 22287-080000 LOCKING WASHER 4 4
3 - 89 3 22451-060000 WIRE 0.6 1 1
90 3 22522-060220 KEY 6X22,WOODRUFF 1 1
91 3 22621-230030 RIVET 2.3X 3 2 2
o 2 3 23414-060000 GASKET 6, ROUND 2 2
°o 3 3 23887-120002 PLUG 12,HEX. 1 1
& ~ % 3 23887-160002 PLUG 16,HEX. 1 1
0 95 3 24316-000210 O-RING P21.0 6 6
I ﬁ,g 96 3 26106-060122 BOLT M 6X 12 PLATED 2 2
Rt 97 3 26226-060162 STUD M 6X 16 PLATED 3 3
3 S 98 3 26376-100002 U-NUT M10 2 12
a8 3 99 3 148688-51840 BOLT 2 2
.o 2 100 3 26450-080202 BOLT M 8X 20 4 4
e 8 101 3 26716-060002  NUT 6 T 3
Lo g 102 3 22190-120002 SEAL WASHER 12 1 1
| o 103 2 128625-52010 FEED PUMP 1 1
! - 104 2 727695-54800 TIMER ASSY 1 1
L e 289 g 105 2 127695-54990 COUPLING 11
o \ ! N 107 2 127692-51951 VALVE ASSY,OVER-FLOW 1 1
\ & 108 3 23414-100000 GASKET 10, ROUND 1 1
_s 109 3 127692-51961 BODY 1 1
5 110 3 127692-51970 SPRING 1 1
I~g 111 3 127692-51990 RETAINER 1 1
112 3 127692-51890 PISTON 1 1

31
|
1
/
62 99

~

7

S o =9 2
(a1
=
o
a.
=
o
o
NS
==
2=
i
=
=0
—
=
P
Remarks

(1)INC.FIG.NO.32 GOVERNOR

34 FUEL FEED PUMP 35 TIMER. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061 Yoors061  32.GOVERNOR

. A)=6CXM-GTE D)=
Fig.32.GOVERNOR EB;:GCXM-GTEZ EE)):
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
@» ® () (DO B (F
5828 & 2 = 3 F 8§ 8 2 2 122710-51080  SEAL AC0735-E00X9 101
o N 3 2 144626:51930  LABEL 11
2 %<°:“ 3 N =] QTS . : ;g;ggs{;gégég (L:cA)S E Y NGUC'I)'VI\I/:_I F;NPOLiTED —
= o e w pe (7N 7 A 5 2 - 1 1
" _ \% ‘-’i\mld © -.—“1;"@&9&‘(@ 6 2 26777-120002 NUT 12 2 2
= ; - B EL;‘4{-- ) ! e\ el 8 3 122710-51090 KEY 11
L ~ J ] 9 3 127695-61021  HOUSING, GOVERNOR 101
- 1 10 3 119000-61120 LINK 11
~ A S 1 3 119000-61170 __ PIN, LINK 11
2 263 e 12 3 127695-61190  SPRING 11
g N 2 13 3 127695-61400 LEVER 11
x 2 © 2 7 4 22322-030220___ TAPER PIN 3X22 22
b g@/ 3 18 3 12032361430  BUSH T 1
88 y / | > 19 3 127695-61430  BUSH 101
0% g 2o 2 |~ 3 8 = 20 3 120155-61450__ BOLT, REVOL. LIMIT 11
T 21 3 12979561470  PLUG 20,BORE 101
- 22 3 119000-61490  SHAFT, GOV. LEVER 101
o o .~ o ~ @ 23 3 127692-61500___ LEVER 11
% IS FTozecee 8z ) 3 12032061540  SEAL SC102004 11
g \ / / / 40 3 12959561610  BUSH 11
5 N oo 41 3 119000-61630__ SHIM PACK 101
= & . - a7 3 127695-61631  LEVER 101
2 - = 48 3 148616-61650  OIL SEAL VC081404 101
° = ! we 49 3 127695-61700___ SPRING, GOVERNER 11
. & - 50 3 12749561770  LINK 101
Zo - IR==sTE e iz 51 3 12749561780  LINK 101
= 5 1 S 52 3 127495-61790__ LINK 11
=2 3 L (O - 53 3 127695-61790  PIN 11
Ho - = o 54 3 127695-61840 BUSH 11
o ~ B = 55 3 127695-61860__ SPRING 11
= 3 - ° 56 3 127695-61870  LEVER T 1
zs - ® 60 3 127695-61901  LEVER 101
2o b 2 61 3 127695-61910 __ SPRING 11
A - 2 62 3 22117-050000  WASHER 5 3 3
© 63 3 22117-060000  WASHER 6 2 2
2 64 3 22137-080000__ WASHER 8, POLISHED 11
o 65 3 22190-160002  SEAL WASHER 16S 101
2 66 3 22272000040  CIRCLIP E- 4 101
= 67 3 22272-000080___ CIRCLIP E- 8 22
68 3 22272-000100  CIRCLIP E-10 1 1
P 69 3 22312030250  PARALLEL PIN 3X25 101
70 3 22351030016 SPRING PIN 3X16 22
7 3 22372-060000  SNAP PIN 6 101
72 3 22411-160120  PIN 1.6* 12 101
73 3 22417-120120 __ COTTER PIN 1.2X12 11
= 74 3 22492060362  PIN 6X 36 11
= 75 3 23887-160002  PLUG 16,HEX. 101
by 76 3 24311000120 O-RING 1A P 12.0 11
=8 77 3 24341000080  O-RING 1A S-8.0 2 2
Ql = 78 3 26756060002  LOCK NUT 6 101
2 79 2 127695-61040___ PACKING,GOV.CASE 11
a 80 2 119000-61052  GASKET, GOV. CASE 1 1
= 81 2 119187-61071  HOUSING, GOVERNOR. 101
i 82 2 12769561071  GASKET 11

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  32.GOVERNOR

i A)=6CXM-GTE D)=
Fig.32.GOVERNOR EB;:GCXM-GTEZ EE)):
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
T3 RFR28 « 2= 5 kK & 8 83 2 135210-61090 LEAD 11
o N 84 2 127695-61200  SUPPORT ASSY,GOV 101
A o I = Pa Y R T —
7 e @ © N ,""'} ) A" vl 92 3 - 1 1
N " - \% --@JEII O -'—“1%"4;3“\5@ e 93 3 121850-61320 BEARING, THRUST BALL 101
= ~ - IR |- Y <=} F : % 3 127695-61330 SHIFTER 11
T = % 3 127695-61340  SHIFTER 1 1
C fl % 3 121850-61350 CLIP 11
~ A b=l o7 3 128300-61350 SLEEVE 11
2 263 = %8 2 121850-61380 NUT 11
o S 2 % 2 121850-61390  SPRING 101
x 3 © g 100 2 171353-61460 BOLT, IDLE LIMIT 11
3o g@/ @ 101 2 119000-61470  NUT 101
B y / | < 102 2 120323-61470 BOLT, CONTROL 11
2% 3 28 2 |- 3 8 = 103 2 127695-61470___ BOLT 11
T 104 2 127695-61480 NUT 11
- 105 2 127495-61550 ANGLEICH 1 1
o - © -~ o ~ ™ 109 3 127495-61700 SHIM SET 11
# & 2 NI e o o i 115 3 127495-61710 SHIM 1 1
L \ / ,/ / 116 3 22272-000040 CIRCLIP E- 4 11
s LSO sgw 117 2 26116-060306___ BOLT M 6X 30 PLATED 11
= & L T 118 2 26116-060356 BOLT M 6X 35 PLATED 11
5 < = 119 2 26667-080002  CAP NUT M 8 11
0 = t e 120 2 26687-120002 CAP NUT M12 11
o & - 121 2 26716-060002 NUT 6 101
Zo - IR==sTE o lz 122 2 124616-61580 NUT 11
= o s ] 123 2 129595-61600 CASE 11
w2 ‘2’ (—— (O - 124 2 129595-61620 ROD 1 1
22 . - @ 125 2 127495-61660  RING 11
- ~ - = 126 2 129595-61670 BOLT 11
g2 o _ - 127 2 127675-61680 SPRING 101
z- - ® 128 2 129595-61680 DIAPHRAGM 11
20 by 2 129 2 144626-61690 PLUG 11
a - 2 130 2 144626-61700 O-RING 2019 11
© 131 2 127495-61850 LINK 1 1
2 132 2 129100-61930 NUT, CAP 11
o 133 2 127695-61951 COVER 1 1
= 134 2 127695-61961 GASKET 11
= 135 2 127695-61970 BRACKET 1 1
136 2 22190-080000 SEAL WASHER 8(BOLT) 2 2
3 137 2 22190-100002 SEAL WASHER 10S 101
138 2 22190-120002 SEAL WASHER 12 2 2
139 2 22190-160002 SEAL WASHER 16S 101
140 2 22217-060000 SPRING WASHER 6 4 4
141 2 22351-050010 SPRING PIN 5X10 2 2
=3 142 2 22453-060000 WIRE 0.6 11
= 143 2 23887-100002 PLUG 10 101
by 144 2 23887-160002 PLUG 16,HEX. 11
=3 145 2 26106-060122 BOLT M 6X 12 PLATED 2 2
Ql 5 146 2 26106-060162 BOLT M 6X 16 PLATED 4 4
e 147 2 26106-060182 BOLT M 6X 18 PLATED 3 3
(¢ 148 2 26106-060202 BOLT M 6X 20 PLATED 1 1
=3 149 2 26106-060252 BOLT M 6X 25 PLATED 6 6
o 150 2 26106-060302 BOLT M 6X 30 PLATED 3 3

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  32.GOVERNOR

. (A)=6CXM-GTE (D)=
Fig.32.GOVERNOR (B)=6CXM-GTE2 ®)-=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A ® (© O E F)
T8 ~28 « T =T & F & 8 151 2 26106-080202 BOLT M 8X 20 PLATED 4 4
° \ \ 152 2 26116-060126 BOLT M 6X 12 PLATED 2 2
%(3 N = O 153 1 127692-61550___IDLE SUB. 11
o o © o A
2 o S 2 =1 sG> 158 1 127675-61590 SPRING CMP 1 1
" % ‘_’M\‘.II} © -‘.};’@@ ® 159 2 121850-61660 BOLT (A), SPRING 1 1
o = TN F.'ﬁ e\ W '
= " - | _‘II- ] ))J'“E?‘f : 160 2 144626-61781 PIECE, SPRING 2 2
8 N Hl = W 161 2 22117-080000  WASHER 8 2 2
~ T | r[-
- ] ; 162 2 22217-080000 SPRING WASHER 8 2 2
B = - ‘ Ak 5 5 163 2 22272-000060 CIRCLIP E- 6 2 2
2 36D "gl ﬂ© QX 164 2 26106-080142 BOLT M 8X 14 PLATED 2 2
g R 2 . T 165 2 127695-61490  SUPPORT 11
o
H > © J = 166 2 119173-61650 SPRING 1 1
7 g@/a? / 167 2 121850-61670 BOLT (B), SPRING 1 1
& / | ”
N Y / > o =
SF 3 =2 2 |= o e X
fm- @ © o MM~ o o~ 4
#$ NN Q Nw @O © & o]
A \ A T
@ \ / fA
o = TR i 832
0 = ‘ o
5 3 -
w0 > i oL
- % 538
o H
§§ = Sl G f =
m ) = 1M O e
Bo - = 5
82 2 - <
s - e
oc ™ = o
z.— - ©
25 5
- =3
RN S

48 64 54

83
150

81

82

164

Fi 9-3 2 éj(),\(le—RNOR

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  33.FUEL FEED PUMP(PREVIOUS

Fig.33.FUEL FEED PUMP(PREVIOUS eomere:  on
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
BT 1~ KRV T (1) v ©®© 066
Fi g. 3 3 F‘UEL FEED PUMP (PREVIOUS) 1 1 127692-52000 PUMP ASSY, FUEL FEED 1 z

(A=*2000.10)

2 2 148688-52012  BODY ASSY,FEED PUMP 1
3 3 12421021230  PLUG 1
5 3 135200-52051  SEAT, VALVE 2
@' 6 3 144626-52270___ OIL SEAL KB5-14-5 2
Rl 7 2 148616-52420  JOINT 1
8 2 135200-52071  CIRCLIP 1
14 2 148616-52161  SPINDLE 1
15 2 135200-52170  PISTON 1
16 2 14861652180  SPRING, PISTON 1
17 2 13520052211 VALVE, FEED PUMP 4
18 2 12769252210  RETAINER, SPRING 1
19 2 144626-52230  RETAINER 3
20 2 144626-52240  RETAINER 1
21 2 135200-52301  PUMP ASSY, PRIMING 1
23 3 135200-52320  PACKING 1
26 3 135200-52350___ SPRING, PRIMING 1
27 3 135200-52361  HANDLE, PRIMING 1
28 3 22322030180  TAPER PIN 3X18 1
30 2 13520052510 SPRING, CHECK VALVE 4
31 2 23414-180023  GASKET 18 4
2 2 23414-250031  GASKET 25 1

I3ARA—=N

A
FLYWHEEL SIDE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  34.FUEL FEED PUMP(NEW

Fig.34.FUEL FEED PUMP(NEW Brsomorez (B
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

34 %ﬁ7'f—f\'7ﬁ‘/7 (ﬁﬁé) 1 1 128625-52010  FEED PUMP (Al\) (T) © ® 0 © -
Fig. FUEL FEED PUMP (NEW) o010

2 X1521001120 PISTON
X1521021300 SPRING, PISTON
X1521051500 PLUG
X0293326030 GASKET
X1521150500 VALVE
X1521160200 SPRING
X1521170400 PLUG
X0293316030 GASKET
X1521210400 RING, SNAP
X1522005320 PUMP, PRIMING
X1523200100 COVER
X1523005920 BOLT
X0297314680 EYE BOLT
X0293314230 GASKET
X0271141040 JOINT
X0296316060 O-RING

BHUNo. 1k, EBHUNo. (1) 51988 %9 .,
linc. (1) ~ 19

4 10

i
)

[CEENIINCE FCRECRY O FORE OO FCRE SRR FCRE RN

PSR RrRrIPRro|wSsBR R R

PSR RrRrIPRro|wSsBR R R

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  35.TIMER

. A)=6CXM-GTE D)=
Fig.35.TIMER EB%:GCXM-GTEZ EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AW ® (© O B F
. A ’f % 1 1 727695-54800  TIMER ASSY 101
Fig. TIMER a7 1 127695-54990  COUPLING 11
38 2 127695-54510__ COUPLING A 11
39 2 14801654522  SHIM 6 6
REFER TO Fig.3]1 40 2 148016-54522  SHIM 6 6
4 2 144626-54541 _ WASHER 8 8
42 2 144626-54551  WASHER 8 8
] Ek#l/ N 0. 3 7‘*\ ﬁﬁjll N 0. 3 8 43 2 127495-54560 BOLT A 2 2
No48ERHBET. a4 2 12749554570 BOLT B 66
;_ 37inc.38 ~ 49 45 2 144626-54581  WASHER 2 2
A Y 4 46 2 22217-140000  SPRING WASHER 14 101
} 4 2 26156-140602___ BOLT M14X 60 PLATED 11
48 2 26706-100002  NUT M10 2 2
49 2 148016-54492  IDLE JOINT 11

REFER TO Fig.37

<

734 R4-1R
FLYWHEEL SIDE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  36.F..VALVE

. (A)=6CXM-GTE (D)=
Fig.36.F.I.VALVE (B)=6CXM-GTE2 ®)-=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
) 3 6 %ﬁ[ﬁgﬂ? »n ® (€ (O B (F

Fi g. FUEL INJECTION VALVE 1 1 727672-53100 FO,INJECTION V,ASSY 6
2 2 127672-53000 NOZZLE ASSY,F.INJECT 6
5 2 128628-53080 HOLDER, VALVE W/CASE 6
BOXM-GTE 7 2 120323-53120 SPRING 6
8 2 120323-53130 SEAT, SPRING 6
9 2 103200-53210 KNOCK, VALVE 12
10 2 128619-53330 JOINT 6
1 2 128628-53410 RETAINER 6
12 2 128628-53440 NUT 6
13 2 23414-140000 GASKET 14, ROUND 6
14 2 24321-000250 O-RING 1A G-25.0 6

15 1 727672-53200 FO,INJECTION V,ASSY 6

16 2 127694-53050 VALVE W/CASE,F.I. 6

19 2 128628-53080 HOLDER, VALVE W/CASE 6

21 2 120323-53120 SPRING 6

2 2 120323-53130 SEAT, SPRING 6

23 2 103200-53210 KNOCK, VALVE 12

24 2 128619-53330 JOINT 6

25 2 128628-53410 RETAINER 6

26 2 128628-53440 NUT 6

27 2 23414-140000 GASKET 14, ROUND 6

28 2 24321-000250 O-RING 1A G-25.0 6

REFER TO Fig.8

6CXM-GTE2
26
27
26
g—
U—ez
16—

@(15)

24—
o—28
16— 3
E g

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.37.FUEL INJECTION PUMP DRIVING DE

: 37 R TRERE
Fig. FUEL OIL PUMP DRIVING DEVICE

REFER TO Fig.1

REFER TO Fig.2

yoors061  37.FUEL INJECTION PUMP DRIVING DE

(A)=6CXM-GTE (D)=

(B)=6CXM-GTE2 (E)=

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 727695-54901 DRIVING UNIT, PUMP 1 1
2 2 111130-02160 SEAL OIL TC35508 1 1
3 2 127695-54360 CASE, BEARING 1 1
4 2 127695-54371 SHAFT 1 1
5 2 127695-54391 COVER 1 1
6 2 127675-54400 PACKING 1 1
7 2 127675-54440 PACKING 1 1
8A 2 127695-54810 SHIM 1 1
8B 2 127695-54820 SHIM 1 1
8C 2 127695-54830 SHIM 1 1
8D 2 127695-54840 SHIM 1 1
9 2 22252-000800 CIRCLIP 80 1 1
10 2 24101-062074 BALL BEARING 1 1
1 2 24145-003074 ROLLER BEARING 1 1
12 2 26366-100002 NUT M10 6 6
13 2 26216-100322 STUD M10X 32 PLATED 6 6
14 2 22512-100160 KEY 10X16,FEATHER 1 1
15 2 22512-100200 KEY 10X 20 1 1
16 2 26106-080182 BOLT M 8X 18 PLATED 6 6
17 1 127695-54260 COVER 1 1
18 1 127695-54381 GEAR,FO PUMP Z=62 1 1
19 1 127695-54431 WASHER 1 1
20 1 127695-54500 LOCK NUT M27 1 1
21 1 127695-54270 SPACER 2 2
22 1 29311-121000 GROMMET 2 2
23 1 22131-080000 WASHER 8 2 2
24 1 26106-080252 BOLT M 8X 25 PLATED 2 2
1 2 2

26106-080352

BOLT M 8X 35 PLATED

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  38.FUEL INJECTION PUMP MOUNT

. (A)=6CXM-GTE (D)=
Fig.38.FUEL INJECTION PUMP MOUNT (B)=6CXM-GTE2 (E)=
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
N A ® (€ »d 6B ¢
. 3 8 %ﬁ@%ﬁ R 7H¥ﬁjﬂ\ 1 1 12769554020  BRACKET 11
Fig. FUEL INJECTION PUMP MOUNT 2 1 12769554030  PIPE W/JOINT 101
3 1 127695-54050  BRACKET 11
4 1 12749554060  RETAINER 2 2
5 1 148616-54070  SHIM SET 4 4
17 8 1 127695-54080___ SHIM (T=0.1) 4 4
9 1 12769554090  SHIM 0.2 4 4
REFER TO Fig. 31 11 @& 4 10 1 22312-100220  PARALLEL PIN 10X22 2 2
17 1 1 26106-080162_ BOLT M 8X 16 PLATED 4 4
q é é 4 12 1 26106-100202  BOLT M10X 20 PLATED 2 2
e . 13 1 26106-100302  BOLT M10X 30 PLATED 4 4
J\// C/Y'ﬁ\mgg DBiO%K 14 1 26106-100452_ BOLT M1O0X 45 PLATED 2 2
O 15 1 26106-100902  BOLT M10X 90 PLATED 4 4
16 1 26106-080282  BOLT M 8X 28 PLATED 4 4
17 1 26106-080222  BOLT M 8X 22 PLATED 2 2

YUFTOYD
CYLYNDER BLOCK

JuyF70vo

CYLYNDER BLOCK

IS4 iRA =LA
FLYWHEEL SIDE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  39.FUEL STRAINER & OIL/WATER SEPA

. (A)=6CXM-GTE (D)=
Fig.39.FUEL STRAINER & OIL/WATER SEPA (B)=6CXM-GTE2 (E)=
(C)= (F)=
N REF. LEV. PARTS NO. DESCRIPTION QTY I R
, 3 9 BT 1L QKD RR ® ® © © ©® @
Fig. FUEL STRAINER & OIL/WATER SEPARATER 1 1 12760555610  STRAINER ASSY FUEL T 1
2 2 127695-55620 BRACKET 1 1
3 3 26206-080102 BOLT M 8X 10 PLATED 2 2
4 3 22190-080000 SEAL WASHER 8(BOLT) 2 2
5 2 127695-55630 STRAINER 2 2
6 3 X0313080822 PLUG 2 2
8 By —R—=ILN 7 3 X0588080273 GASKET 2 2
SUCTION MANIFOLD
P f 8 1 26106-100252 BOLT M10X 25 PLATED 4 4
é’ 9 1 22137-080000 WASHER 8, POLISHED 2 2
10 1 22217-080000 SPRING WASHER 8 2 2
1 1 23000-019000 CLAMP 19 2
| 11-1 1 23000-022000 CLAMP 22 4 4 N
(A=*2000.09)

12 1 23414-140000 GASKET 14, ROUND 4 4
13 1 23857-080000 JOINT BOLT 8 2 2
14 1 26106-080302 BOLT M 8X 30 PLATED 2 2
15 1 26106-100302 BOLT M10X 30 PLATED 2 2
16 1 26366-080002 NUT M 8 2 2
17 1 26366-100002 NUT M10 2 2
18 1 127692-59420 PIPE, FUEL OIL 2 2

19 1 127695-55750 SEPARATOR ASSY. O/W 1 1 1
21 2 123678-55850 GASKET 1 1
gg 22 2 127695-55760 ELEMENT, FUEL OIL 1 1
23 2 123678-55770 BOLT, CENTER 1 1
u—§ 2 2 123678-55870  GASKET T 1
23 25 2 123678-55860 SPRING SEAT 2 2
26 2 X0600190922 SPRING 1 1
27 2 23887-080002 PLUG 8 1 1
28 2 23414-080000 GASKET 8, ROUND 1 1
29 2 123678-55880 PLUG 1 1
30 2 123678-55890 GASKET 1 1
31 2 X2551025110 COLLAR 1 1
32 2 123678-55700 COVER 1 1
33 1 123672-55811 BRACKET 1 1

REFER TO Fig. 41

19 16

< 3 \«a\\\@j)} 33

234K A—ILA
FLYWHEEL SIDE

2
TANK

Remarks

(1)OPTIONAL _
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5061

Fig.40.FUEL INJECTION PIPE

SRRES 1T
Fig.40 FUEL INJECTION PIPE

15

RN
\\%E?:UJTEJ /

REFER TO Fig.

yoors061  40.FUEL INJECTION PIPE
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 127695-59140 PIPE, FUEL RETURN(A) 2 2

2 2 135210-39140 JOINT, PIPE 4 4

6 2 43510-000230 JOINT, PIPE 4 4

7 1 105582-59150 BOLT, PIPE JOINT 10 10

8 1 127695-59240 PIPE, FUEL RETURN 1 1

9 2 135210-39140 JOINT, PIPE 2 2

14 1 120445-59720 PIPE, FUEL OIL 1 1

15 1 127420-59080 RETAINER ASSY. 1 1

16 2 123372-59100 CLAMP 2 2

17 2 26106-060202 BOLT M 6X 20 PLATED 2 2

18 2 26366-060002 NUT M 6 1 1

19 1 127620-59080 RETAINER SET 4 4

20 2 122780-59100 RETAINER 8 8

21 2 26106-060202 BOLT M 6X 20 PLATED 8 8

22 2 26366-060002 NUT M 6 4 4

24 1 127695-59811 PIPE, FUEL INJECT 1 1

30 1 127695-59821 PIPE, FUEL INJECT 1 1

36 1 127695-59831 PIPE, FUEL INJECT 1 1

42 1 127695-59841 PIPE, FUEL INJECT 1 1

48 1 127695-59851 PIPE, FUEL INJECT 1 1

54 1 127695-59861 PIPE, FUEL INJECT 1 1

60 1 127695-59950 O-RING 6 6

61 1 23000-013000 CLAMP 13 2 2

62 1 22190-080002 SEAL WASHER 8S 20 20

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.41.FUEL PIPE

Flg41 %

mey o
FUEL TANK
.

IPE

REFER TO Fig. 39

BR VA=K
SUCTION MANIFOLD

(1)OPTIONAL

6CXM-GTE2
.»\ FER TO
W R?g 31
24
25
20
Remarks

yoors061  41.FUEL PIPE
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
1 1 127692-59010 PIPE, FUEL OIL 1
1-1 1 119593-59132 PIPE, FUEL OIL 11
(A=*2000.09)
2 1 127692-59030 PIPE A ASSY 1
2-1 1 119593-59141 PIPE, FUEL OIL 1
(A=*2000.09)
I 22 1 127672-59020 PIPE, FUEL OIL 1 1
(A=EH70327)
3 1 127695-59090 SPACER 2 2
| 31 1 127695-59090 SPACER 2 2
(A=EM#70327) (B=E/#70105)
4 1 127692-59300 JOINT BOLT 14 11
I 4-1 1 127672-59300 JOINT BOLT 14 11
(A=E/#70327) (B=E/#70105)
5 1 127692-59420 PIPE, FUEL OIL 11
6 1 23414-140018 GASKET 14 2 2
6-1 1 22190-140002 SEAL WASHER 14S 2 2
(A=E/#70157)
7 1 23414-140018 GASKET 14 2 2
8 1 23414-140018 GASKET 14 2 2
8-1 1 22190-140002 SEAL WASHER 14S 2 2
(A=E/70157)
9 1 23414-200000 GASKET 20, ROUND 2 2
9-1 1 22190-200002 SEAL WASHER 20S 2 2
(A=E/#70157)
I 9-2 1 22190-200002 SEAL WASHER 20S 2 2
(A=EA70327) (B=E/#70105)
10 1 23857-080000 JOINT BOLT 8 2 2
I 101 1 23857-080000 JOINT BOLT 8 2 2
(A=E/#70327) (B=E/#70105)
11 1 23857-080000 JOINT BOLT 8 11
12 1 23857-080000 JOINT BOLT 8 11
13 1 124450-01980 GASKET 2 2
14 1 127692-59110 PIPE, FUEL OIL 1
14-1 1 127672-59110 FOT 1
(A=*2000.09)
I 142 1 127672-59120 PIPE, FUEL OIL 11
(A=EH70327)
15 1 127692-59530 JOINT 11
16 1 127692-59540 JOINT 1
16-1 1 127672-59540 JOINT 12 PIPE 11
(A=*2000.09)
17 1 22190-140002 SEAL WASHER 14S 3 3
18 1 23000-019000 CLAMP 19 2 2
18-1 1 23000-022000 CLAMP 22 2 2
(A=*2000.09)
19 1 23414-140018 GASKET 14 2 2
19-1 1 22190-140002 SEAL WASHER 14S 2 2
(A=E/#70157)
I 192 1 22190-140002 SEAL WASHER 14S 2 2
(A=E/#70327) (B=E/#70105)
20 1 126616-59151 PIPE, FUEL OIL 2
20-1 1 127672-59150 FOT 2 2

(A=*2000.09)

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.41.FUEL PIPE

Flg41 %

mey o
FUEL TANK
.

6CXM-GTE2

T
2524

IPE

REFER TO Fig. 39

BR VA=K
» SUCTION MANIFOLD

REFER TO

¢/
25 A A — LR 9 H O %\
FLYWH

>
Y!

a4
EEL SIDE 5 l 73
0

yoors061  41.FUEL PIPE
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
21 1 120445-59720 PIPE, FUEL OIL 1
21-1 1 127672-59720 FOT 11
(A=*2000.09)
22 1 23000-013000 CLAMP 13 2
22-1 1 23000-016000 CLAMP 16 4 4
(A=*2000.09)
23 1 23000-019000 CLAMP 19 4
23-1 1 23000-022000 CLAMP 22 8 8
(A=*2000.09)
| 24 1 119575-59300 PROTECTOR (FOT 2 2
(A=EM70327)
| 25 1 121750-59890 CLAMP 140 4 4
(A=E#70327)
I 26 1 127672-59560 PIPE, FUEL 11
(A=EM70327) (B=E/#70105)
| 27 1 119593-59920 VALVE ASSY,OVER-FLOW 11
(A=EM70327) (B=E/#70105)
| 31 1 119593-59960 ELBOW PT1/8 11
(A=E#70327) (B=E/#70105)
I 32 1 22190-140000 SEAL WASHER 11
(A=E/#70327) (B=E/#70105)
| 33 1 23000-016000 CLAMP 16 > 2

(A=E/#70327) (B=E/#70105)

Remarks
(1)OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  42.ENGINE STOP DEVICE
. ‘A)=6CXM-GTE D)=
Fig.42.ENGINE STOP DEVICE EsoMaez (B
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B C D E F
. 4 &Eﬂfgﬂ:glﬁ 1 1 171078-66551 PIN (1) (1) =
F'g' ENGINE STOP DEVICE 2 1 127675-67300 BRACKET, SOLENOID 11
3 1 127675-67310 LINK 11
4 1 129470-67320 ENGINE STOP SOLENOID 1 1
REFER TO Fig.1 5 1 22117-060000  WASHER 6 101
6 1 22117-080000 WASHER 8 11
7 1 22360-080000 SNAP PIN 8 2 2
8 1 26106-060202 BOLT M 6X 20 PLATED 1
8-1 1 26014-060252 BOLT M 6X 25 11
(A=*2000.10)
9 1 26106-080122 BOLT M 8X 12 PLATED 2 2
10 1 22212-050000 SPRING WASHER 5 2 2
11 1 26106-080162 BOLT M 8X 16 PLATED 101
12 1 26551-050122 SCREW 22
13 1 26751-050002 LOCK NUT 2 2
14 1 41701-001720 BRACKET 11
15 1 41710-000410 CLAMP 11
16 1 41710-001300 JOINT 11
17 1 26366-080002 NUT M 8 101

REFER TO Fig.32

17 14 11

/

420N
1315 T~ 15
fo—12

Br—16
J

25y FICBRA
FIX TO CLUTCH

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 yoors061  43.STARTING MOTOR

. (A)=6CXM-GTE (D)=
Fig.43.STARTING MOTOR (B)=6CXM-GTE2 (E)=
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4 A9 =74 Y TE=H 127675-77011  STARTER - o 000 P
Fig. STARTING MOTOR ; ; i 1o
2 2 X0282002800 ARMATURE ASSY 1 1
3 2 X0283002012 CLUTCH, SUB ASSY 1 1
4 2 X2284015230 HOUSING, STARTER 1 1
5 2 X1534004600 SWITCH, MAGNETIC 1 1
6 2 X0285100880 HOLDER, BRUSH 1 1
7 2 X0285017181 FRAME 1 1
8 2 X9491200240 BALL 1 1
9 2 X9491704070 SPRING 1 1
REFER TO 10 2 X0283713210 PINION 1 1
Fig.17 11 2 X0283060070 ROLLER 5 5
12 2 X0280630030 RETAINER 1 1
13 2 X0280620130 COVER 1 1
14 2 X9490423690 BOLT 1 1
15 2 X9490423680 BOLT 1 1
16 2 X9117012071 NUT 1 1
17 2 X0283270171 RETAINER 1 1
18 2 X0283213200 PINION 1 1
19 2 X9490564480 NUT 1 1
20 2 X0289010361 SEAL 2 2
21 2 X0285301090 BRUSH 2 2
22 2 X0285301100 BRUSH 2 2
23 2 X9491003540 BEARING, BALL 1 1
24 2 X9491005290 BEARING, BALL 1 1
25 2 X9490076850 SCREW 1 1
26 2 X9490065060 SCREW 3 3
27 2 X0280650250 BUSHING 1 1
28 2 X0280625790 COVER 1 1
29 2 X9025812001 WASHER 1 1
REFER 7O Fig.3 30 2 X9490076530 SCREW 4 4
31 2 X0536600443 PLUNGER 1 1
32 2 X0534040240 PACKING 1 1
33 2 X0535057190 COVER 1 1
U 2 X9490474440 BOLT 3 3
21 35 2 X0281004410 YOKE 1 1
11 18 17 24 6 2230 35 2 36 1 127675-77080 RELAY 1 1
37 1 127675-77090 BRACKET(RELAY 1 1
38 1 22137-120000 WASHER 12,POLISHED 3 3
39 1 22212-120000 SPRING WASHER 12 3 3
40 1 26106-060122 BOLT M 6X 12 PLATED 2 2
a 1 26116-120402 BOLT M12X 40 3 3
i 42 1 123310-77640 SWITCH, BATTERY 1 1
43 1 123325-77920 TERMINAL 2 2
2 44 1 123325-77930 TERMINAL 2 2
T 45 1 22117-100000 WASHER 10 1 1
6 1 22724-800380 SCREW 8X 38 2 2
\ 47 1 26106-100162 BOLT M10X 16 PLATED 1 1
26 8 9 5 20 25

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.44.GENERATOR

ri0. 84 e

REFER TO Fig.29

BRSO
COOLING FRESH
_WATER TANK

REFER TO Fig.26

9 15 20

wW~-r—N

13

///:;
Oz
.’g;\/;;x

")‘ 2,
/ﬁ/@"‘\
ey ‘—!/0’"‘/

yoors061  44.GENERATOR
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @

1 1 127675-77200 GENERATOR 1 1

2 2 XL155G14000 COVER ASSY, FRONT 1 1

3 3 119129-77850 BALL BEARING 1 1

4 3 119129-77870 RETAINER, BEARING 1 1

5 2 XL155G21000 ROTOR ASY 1 1

6 3 119129-77320 BALL BEARING 1 1

7 2 XL155G33000 COVER ASSY, REAR 1 1

8 3 XL155G23010 COVER, REAR 1 1

9 3 XL155631500 BRUSH ASSY,REGULATOR 1 1

10 4 XL155G13300 BRUSH ASSY 2 2

11 4 XL225131800 CONDENSER 1 1

12 4 124080-77390 REGULATOR ASSY 1 1

13 4  124080-77390 REGULATOR ASSY 2 2

14 3 XL225332000 DIODE ASSY 1 1

15 3 119129-77250 WIRE 1 1

16 4 119129-77260 CLAMP,LEAD WIRE 1 1

17 2 XL155G35000 PULLEY ASSY 1 1

18 2 XL155420010 STATOR ASSY 1 1

19 2 119129-77890 BOLT, THROUGH 4 4

20 2 123658-77900 NUT ASSY, PULLEY 1 1

21 2 119129-77930 SCREW KIT 1 1

23 1 26726-080002 NUT M 8 1 1

24 1 127675-77260 BRACKET 1 1

25 1 127695-77330 ADJUSTER, V-BELT 1 1

26 1 127695-77600 BOLT M8 2 2

27 1 22137-080000 WASHER 8, POLISHED 1 1

28 1 22137-100000 WASHER 10,POLISHED 2 2

29 1 25132-004250 V-BELT,LOW EDGE A42 2 2

30 1 26106-080352 BOLT M 8X 35 PLATED 1 1

31 1 26106-100202 BOLT M10X 20 PLATED 1 1

32 1 26116-101202 BOLT M10X120 PLATED 1 1

33 1 26716-100002 NUT 10 1 1

34 1 124550-66831 RETAINER 4 4

35 1 127695-77460 COVER 1 1

36 1 128628-77850 BOLT 3 3

37 1 22117-120000 WASHER 12 4 4

38 1 26366-080002 NUT M 8 1 1

39 1 29311-123000 GROMMET 12.0X3.C 4 4

40 1 127675-77320 COVER 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  45.HEATER PLUG(OPTIONAL)

. ‘A)=6CXM-GTE D)=
Fig.45.HEATER PLUG(OPTIONAL) EsoMaez (B
(©)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
o ~
4 t_gjjg‘ (7"773\/) A B (© ® 6 @
. 1 1 19425051650  CLAMP 66 101
Fi g. HEATER PLUG (OPT[ONAL) 2 1 194250-51660  BAND 250 11
3 1 119575-77050 __ PLUG,HEATER 2
4 1 119575-77060  RELAY,HEATER 11
5 1 11957577070  CONTROLER 1
REFER TO Fig. 17 I 51 1 11957577071  CONTROLER 1 N
(A=*2000.09)
6 1 12767277910  HARNESS,HEATER 1
6A 1 127672-77920 ___ HARNESS,HEATER 1
7 1 124616-91370  SWITCH, THERMO 11
8 1 23414-200000  GASKET 20, ROUND 2
REFER TO Fig. 17 9 1 26216-060182__ STUD M 6X 18 PLATED 22
10 1 26366-060002 NUT M6 2 2
1 1 26756-060002  LOCK NUT 6 2 2
12 1 41411-000300 _ SHOCK ABSORBER 22

DAY —/\—RZZHYS
FIX TO WIRE HARNESS

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.46.WIRE HARNESS & SENSOR

QB PNRRsEY
Fig. WIRE HARNESS & SENSOR

REFER TO Fig. 48

ANy TIL /AN
# STOP SOLENOID 1

D5y FHE
249 F
CLUTCH
L.O.P'S.W. g

s—8
EEstey 11
TACHO METER SENSOR

A—=TAVTE=H
STARTING MOTOR

RO LIBED Ay F
F.O.STRAINER S.W.

Jrxb—4
GENERATOR

% REFER TO Fig.27

AN YTUL S ARY L= 272,
STOP SOLENCID RELAY -

22
23

KRR Y
» C. F.W. METER
SENSOR

(;F——%A
25
G

2 BIMERAN A VDOt
2PLACE EXGRESSION 17 VDO SPEC.
AT 3w VS
OPTIONAL OPTIONAL

Remarks

(1)OPTIONAL

(2)VDO SPEC. ,OPTIONAL

yoors061  46.WIRE HARNESS & SENSOR
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 121252-39450 SENDER, OIL PRESSURE 1 1
2 1 127672-77810 HARNESS (ENG 1 1
3 1 123482-39670 DAMPER 1 1
4 1 127610-44900 PLUG 1 1
5 1 124411-91160 SENSOR, TACHOMETER 1 1
6 1 119773-91300 SENSER 1 1
7 1 127610-91350 SWITCH, THERMO 1 1
8 1 119773-91500 SENDER UNIT 1
8-1 1 119773-91501 SENDER UNIT 1 1 N
(A=*2000.10)
9 1 144626-91570 SENDER UNIT 1 1
10 1 23414-120000 GASKET 12, ROUND 1 1
1 1 23414-180000 GASKET 18, ROUND 1 1
12 1 23876-030000 PLUG PT3/8,SCREW 1 1
13 1 22190-360002 SEAL WASHER 36S 1 1
14 1 119773-91850 RELAY 1 1 1
15 1 129574-77980 HARNESS. 1 1 1
16 1 129574-91560 SENDER UNIT 1 1 1
17 1 129574-91570 SENDER UNIT 1 1 1
18 1 124770-49310 RETAINER 1 1
19 1 119773-91850 RELAY 1 1
20 1 123682-77710 PROTECTOR 1 1
21 1 26106-080122 BOLT M 8X 12 PLATED 1 1
22 1 129574-77710 HARNESS, WIRE(4M) 1 1
23 1 129574-77720 HARNESS, WIRE(6M) 1 1
24 1 119773-91600 SENDA UNIT 1 1 2
25 1 119773-91650 SENDA UNIT 1 1 2
26 1 119773-91700 SENDA UNIT 1 1 2
27 1 123325-77420 RETAINER (A) 5 5

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 YoorR5061  47.CLUTCH ACCESSORIES(OPTIONAL)

Fig.47.CLUTCH ACCESSORIES(OPTIONAL) Brsomorez (B
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

127675-82550 SPACER
127675-82560 DISTANCE PIECE
22117-100000 WASHER 10

4 23 YFHE (£ T723Y)
Fig. CLUTCH ACCESSORIES (OPTIONAL)

22312-100280 PARALLEL PIN 10X28
26106-100752 BOLT M10X 75 PLATED
26106-100752 BOLT M10X 75 PLATED

26226-100702 STUD M10X 70 PLATED
26366-100002 NUT M10

o ~N|lo o alw N e
B R
ool o kr|lo ke
ool o kr|lo ke

REFER TO Fig.3 N

REFER TO Fig.14

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061

Fig.48.SENSOR MOUNT

Fi g.4
REFER 7O Fig.9

S
T

O RAA
SENSOR MOUNT

2

A
L.O.P"S REFER TO

REFER Fig.46 4
Fig. 46

BREES Y
B. M. SENSOR
REFER TO
Fig. 46

{

REFER TO Fig.21

RISAKA—/LHA
OPPOSITE SIDE OF FLYWHEEL

YoorR5061 48.SENSOR MOUNT
(A)=6CXM-GTE (D)=
(B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 127695-18490 PIPE 1 1

2 1 124160-39140 BOLT 10, PIPE JOINT 2 2

3 1 119593-39450 RETAINER 1 1

4 1 127692-39800 PIPE ASSY,LUB. OIL 1 1

5 1 101304-59020 JOINT 12, PIPE 1 1

6 1 127694-91010 BRACKET 1 1

7 1 127694-91030 INTERMEDIATE 1 1

8 1 127694-91050 GROMMET 4 4

9 1 23000-016000 CLAMP 16 2 2

10 1 23414-100000 GASKET 10, ROUND 2 2

1 1 23414-120000 GASKET 12, ROUND 2 2

12 1 23851-060000 BOLT,JOINT 6 1 1

13 1 23876-010000 PLUG PT1/8,SCREW 1 1

14 1 26106-080202 BOLT M 8X 20 PLATED 3 3

15 1 26367-060002 NUT M 6 8 8

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  49.INSTRUMENT PANEL(C-TYPE,OPTION

. A)=6CXM-GTE D)=
Fig.49.INSTRUMENT PANEL(C-TYPE,OPTION Breomotes  (on
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
49 tEE (057, 17> a) v ©®© 066
Fig. INSTRUMENT PANEL (C-TYPE, OPTIONAL) Lo 1 12767591162 PANEL ASSY :
| 1-1 1 127675-91163 IMSTRUMENT PANEL 1 1 S
(A=E/#70101)
2 2 119573-91200 METER, TACHO./HOUR 1 1
3 2 129574-91870 WIRE 3 3
4 2 124617-91980 BULB 1 1
5 2 129574-91210 METER 1 1
6 2 129574-91220 METER 1
| 6-1 2 129574-91221 METER 11 S
(A=E/#70101)
7 2 129470-91190 STOPPER 1 1
8 2 119189-91262 PILOT BOX ASSY. 1 1
9 2 129574-91862 WIRE W/BULB 1 1
10 2 129170-91810 BLIND 1 1
1 2 129170-91650 COVER 1 1
12 2 129574-91410 BRACKET 1 1
13 2 121575-91250 SWITCH W/KEY 1 1
14 2 123482-91291 KEY, SWITCH 1 1
15 2 129470-91191 BOX ASSY,SW 1 1
16 3 129170-91800 SWITCH 1 1
17 3 129574-91780 CAP 2 2
18 3 129574-91790 SWITCH 1 1
19 2 129170-91890 WIRE 1 1
20 2 129170-91930 PANEL 1 1
21 2 129574-91620 COVER 1 1
22 2 129574-91420 BRACKET 1 1
23 2 129574-91720 GASKET 1 1
24 2 129574-91630 COVER 2 2
25 2 129574-91430 BRACKET 2 2
26 2 129574-91730 GASKET 2 2
27 2 129574-91640 COVER 1 1
28 2 129574-91440 BRACKET 1 1
29 2 129574-91740 GASKET 1 1
30 2 129170-91610 COVER 1 1
31 2 129574-91710 GASKET 1 1
32 2 129574-91750 GASKET 1 1
33 2 129574-91770 KNOB 2 2
34 2 129574-91650 COVER 1 1
35 2 127692-91410 SCREW 16 16
36 2 127692-91440 SCREW 4 4
37 2 127692-91450 SCREW 2 2
38 2 129574-91852 HARNESS,MAIN WIRE 1 1
39 3 124617-91990 FUSE (3A) 1 1
40 2 127687-91880 WASHER 6 6
41 2 127687-91870 BOLT 6X 35 6 6
4 2 129574-91760 BLIND 1 1
43 2 104271-91352 BUZZER 1 1
44 2 198451-78680 CLAMP,CORD 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  50.INSTRUMENT PANEL(D-TYPE,OPTION

. A)=6CXM-GTE D)=
Fig.50.INSTRUMENT PANEL(D-TYPE,OPTION Breomotes  (on
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
50 st (D/AT, AT7V3Y) @ ® © ©® ©® @
Fig. INSTRUMENT PANEL (D-TYPE, OPTIONAL) 1 1 12767591193  PANEL ASSY, INSTRUM 101
2 2 119573-91200  METER, TACHO./HOUR 11
3 2 129574-91870 WIRE 4 4
4 2 124617-91980 BULB 12 12
5 2 129574-91210 METER 1 1
6 2 129574-91311 _ METER 11
7 2 129170-91810  BLIND 11
8 2 119189-91262  PILOT BOX ASSY 11
9 2 129574-91862 WIRE W/BULB 1 1
10 2 129574-91240 CLOCK 1 1
1 2 127620-91250 CELL 1 1
12 2 129574-91490 _ HOLDER 11
13 2 129574-91880  WIRE W/BULB 11
14 2 120147-91760  BULB 11
15 2 129574-91410 BRACKET 1 1
16 2 121575-91250 SWITCH W/KEY 1 1
17 2 123482-91291  KEY, SWITCH 101
18 2 129470-91191  BOX ASSY,SW 11
19 3 129170-91800  SWITCH 11
20 3 129574-91780  CAP 2 2
21 3 129574-91790  SWITCH 11
22 2 129574-91890 WIRE 1 1
23 2 129470-91190  STOPPER 101
24 2 129574-91930  PANEL 11
25 2 129574-91620  COVER T 1
2 2 129574-91420  BRACKET 11
27 2 129574-91720  GASKET 11
28 2 129574-91630  COVER 4 4
29 2 129574-91430 BRACKET 4 4
30 2 129574-91730 _ GASKET 4 4
31 2 129574-91640  COVER 11
32 2 129574-91440  BRACKET 11
33 2 129574-91740 GASKET 1 1
34 2 129170-91610 COVER 1 1
35 2 129574-91710 GASKET 1 1
36 2 129574-91750 _ GASKET 11
37 2 129574-91770  KNOB 2 2
38 2 129574-91600  BLIND 11
39 2 129574-91650 COVER 1 1
40 2 127692-91410 SCREW 24 24
4 2 127692-91440  SCREW 4 4
42 2 127692-91450  SCREW 22
43 2 129574-91852  HARNESS,MAIN WIRE 11
a4 3 124617-91990  FUSE (3A) 11
45 2 127687-91880  WASHER 6 6
46 2 127687-91870 BOLT 6X 35 6 6
47 2 129574-91221 METER 1 1
48 2 129574-91760 __ BLIND 11
N 49 2 104271-91352  BUZZER 11
50 2 198451-78680  CLAMP,CORD 3 3
10 yy 23 T~ BHUNoO. 18k,
Q0D 16 BHIUNoO. 1995
042 Q 21 &2BEY,
17 18inc. 19 ~ 21

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  51.TOOL(OPTIONAL)

. (A)=6CXM-GTE (D)=
FIg.Sl.TOOL(OPT|ONAL) (B)=6CXM-GTE2 (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

177055-09050 WRENCH 5
104200-92350 DRIVER, SCREW
127616-92500 RETAINER

5 I8 (#723Y)
Fig. TOOL (OPTIONAL)

122210-92600 BOX, TOOL
127610-92750 WRENCH, FILTER
127610-92760 PINCERS

127610-92770 HAMMER
127610-92910 PLATE
26116-081002 BOLT M 8X100 PLATED

© 0N OB |lWw NP

28110-070000 WRENCH 7
28110-080100 WRENCH 8X10
28110-120140 WRENCH 12X14

PR
N R o

28110-130170 WRENCH 13X17
28110-190220 WRENCH 19X22
28110-240270 WRENCH 24X27

PR
o> w

28120-002000 WRENCH 200,ADJUSTABL
28160-170190 WRENCH 17X19,0FFSET
28210-000140 FEEDER, OIL

2R e
© N o

28227-130170 BOX WRENCH 13X17
28227-190220 BOX WRENCH 19X22
28230-090150 HANDLE, TURN 9X150

NN
P O ©

28230-120300 HANDLE, TURN 12X300
28322-020000 THICKNESS RING
28312-400750 THICKNESS GAUGE

RBR

28312-250750 THICKNESS GAUGE
127695-92190 TOOL

N
a
PRrlrrRrlrPRrRrIPRrR[PRrRRrIRPERrR[PRrRRIPRrRRIR PR

RrRrlrrrlrrRrlrPRrRrlrPRrRrIRrRrRrrPRrRREIRP R, R R
RrRrlrrrlrrRrlrPRrRrlrPRrRrIRrRrRrrPRrRREIRP R, R R

N
o

26

ATay
OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  52.REMOTE LUB.OIL STRAINER(OPTION

. (A)=6CXM-GTE (D)=
Fig.52.REMOTE LUB.OIL STRA|NER(OPT|ON (B)=6CXM-GTE2 (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P/C NEWS No:YOOR5061-3 »n ® (€ (O B (F
PUBL [SHED 2004 | 1 1 127672-35100 BRACKET CMP,STRAINER 1 1 w

/3
Fig.52 UE-NER#T4 0L

(A="2003.03) (B=+2003.03)

REMOTE LUB.OIL | 2 2 123678-34030___ VALVE, CONTROL 11
B 2 135310-34030  REGULATING VALVE T 1
a4 2 123672-34040  SPRING, CONT. VALVE 11
l 5 2 123678-34040___ SPRING, CONT. VALVE 11
6 2 123672:34070  PLUG T 1
L7 2 127620-34070  RETAINER 101
|8 2 123672-34350___ SHIM 2 2
) 2 123672-34350  SHIM 2 2
10 2 12762035020  BRACKET, STRAINER 11
|13 2 125613-35300__ VALVE,RELIEF 11
I . 2 124465-44950  GASKET 16 1 1
T 2 23876:005000  PLUG PT 1/16,SCREW 5 5
|16 2 23414-220000 _ PACKING 22,ROUND 11
P 2 23876-020000  PLUG 1/4 2 2
T 2 23876-040000  PLUG PT 1/2 11
|19 2 23881160002 PLUG 11
I 20 2 22190220002 SEAL WASHER 225 1 1
oz 2 127672-35300  SPRING, RELIEF VALVE 101
) 1 127675-35120  GASKET 11
= 1 12767239830 JOINT 11
! 1 23414140000  GASKET 14, ROUND 2 2
| 1 23857-080000___ JOINT BOLT 8 11
I 2 1 26106-081152  BOLT M 8X115 PLATED 5 5
oz 1 26116081302  BOLT M 8X130 PLATED 2 2
| 28 1 127695-35150  STRAINER, LUB. OIL 2 2
T 1 127672-77140  BRACKET 11
I 30 1 22137-080000  WASHER 8, POLISHED 2 2
& 1 26116-081352 _ BOLT M 8X135 PLATED 2 2
T = 1 135410-01780  PLUG M30 2 2
I3 1 12767235410  COVER, STRAINER 101
" 1 127672-35430  SLEEVE NUT,1-12UNF 2 2
P 1 12767235440  BODY ASSY,LUB ST. T 1
I 3 2 127610-35350  JOINT,FILTER 2 2
| 38 1 23414-360000___ GASKET 36 2 2
) 1 24321-000800  O-RING 1A G-80.0 2 2
(') 1 24356240280  O-RING 4D 24028 2 2
o« 1 26116081252 BOLT M 8X125 PLATED 4 4
T x 1 12767235420 JOINT,PIPE CMP 4+ 2
I 43 1 127672-39110  BRACKET A,CRAMP 11
L m 1 127672-39120 __ CRAMPA,PIPE ASSY 8 8
. 1 127672-39130  BRACKET B,CRAMP 1 1
I 4 1 10557877790  SPACER 6 6
| 47 1 23251-101604 HOSE 2 2
P 1 23414-300000  GASKET 30,ROUND 4+ 2
I @ 1 26106-060252  BOLT M 6X 25 PLATED 4 2
| 50 1 26106-060402 __ BOLT M 6X 40 PLATED 2 2
I s 1 26106-080602  BOLT M 8X 60 PLATED 2 2
) 1 26366-060002  NUT M 6 2 2
| 53 1 127672-39840 __ JOINT 11

REFER TO Fig.4 , I 54 1 22117-080000  WASHER 8 5 6
5750 30 I s 1 23414300000  GASKET 30,ROUND 2 2
FOR HEATER PLUG 31 - 1 127672-18800 _ COVER 11

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5061 Yoors061  52.REMOTE LUB.OIL STRAINER(OPTION

Fig.52.REMOTE LUB.OIL STRAINER(OPTION Brsomorez (B
(©)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P7C NEWS No:¥O0REU61-3 ®w ® © © ©® @
: _ N 105100-01820 _ PLUG 6.8X10
) 5 2 UE-NEBR#74 M5 (#7Y3Y) o 1 12767534050  DIPSTICK, LUB. OIL Lo
Fig. REMOTE LUB.OIL STRAINER (OPTIONAL) ,,

REFER TO Fig.4

E—4575JH
FOR HEATER PLUG

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



